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History of this test report

Report No. Version Description Issued Date

FR842408-01E 01 Initial issue of report Jul. 30, 2018

Revising the description of applicable standards in
FR842408-01E 02 . . . Aug. 28, 2018
section 1.5 and test results in section 3.4.5.
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Summary of Test Result

Report Ref Std. Test ltems Result
Clause Clause (PASS/FAIL)
3.1 15.403(i) 26dB Bandwidth Pass
3.1 2.1049 99% Occupied Bandwidth Reporting only
3.2 15.407(a) Maximum Conducted Output Power Pass
3.3 15.407(a) Power Spectral Density Pass
3.4 15.407(b) Unwanted Emissions Pass
35 15.207 AC Conducted Emission Pass
3.6 15.407(c) Automatically Discontinue Transmission Pass
3.7 1El>.54.(2)$?a) Antenna Requirement Pass

Reviewed by: Joseph Lin
Report Producer: Wii Chang
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name P5B83L
FCCID 2AP65-7225

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

WLAN 1lac VHT20/VHT40/VHT80
Bluetooth LE

EUT supports Radios application

1.2 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Frequency Range 5180 MHz ~ 5240 MHz

<Ant. 1>

802.11a: 18.18 dBm/ 0.0658 W

802.11n HT20:17.14 dBm/ 0.0518 W
802.11n HT40: 17.05 dBm / 0.0507 W
802.11ac VHT20:17.11 dBm/0.0514 W
802.11ac VHT40 : 17.01 dBm/ 0.0502 W
802.11ac VHT80 : 9.39 dBm / 0.0087 W
<Ant. 2>

802.11a: 18.31 dBm/ 0.0678 W

802.11n HT20:17.21 dBm/ 0.0526 W
802.11n HT40: 17.01 dBm / 0.0502 W
802.11ac VHT20 : 17.22 dBm / 0.0527 W
802.11ac VHT40 : 16.94 dBm / 0.0494 W
802.11ac VHT80 : 10.86 dBm / 0.0122 W

Maximum Output Power to Antenna

<Ant. 1>

802.11a:17.18 MHz

802.11n HT20 : 18.03 MHz
802.11n HT40 : 37.06 MHz
802.11ac VHTS80 : 76.84 MHz
<Ant. 2>

802.11a:17.38 MHz

802.11n HT20 : 18.03 MHz
802.11n HT40 : 37.06 MHz
802.11ac VHT80 : 76.72 MHz

99% Occupied Bandwidth

Ant. 1 : Fixed Internal Antenna type with gain 0.88 dBi

Antenna Type / Gain Ant. 2 : Fixed Internal Antenna type with gain 4.00 dBi
802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
Type of Modulation 802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)
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1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 and TWO0007 under the FCC 2.948(e) by Mutual Recognition Agreement

(MRA) in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

Taoyuan City, Taiwan (R.O.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist.,

Sporton Site No.

Test Site No.
THO5-HY

CO05-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC.

Taoyuan City, Taiwan (R.O.C.)
TEL: +886-3-327-0868
FAX: +886-3-327-0855

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,

Test Site No.

Sporton Site No.

03CH15-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2rO1.

+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.
+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.

TEL : 886-3-327-3456
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower).

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
36 5180 44 5220
5150-5250 MHz 38 5190 46* 5230
Band 1 4 2 4 24
(U-NII-1) 0 5200 8 5240
42" 5210
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHTA40.
2. The above Frequency and Channel in " \were 802.11ac VHT8O0.
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHT80 MCSO
Test Cases
AC
Conducted | Mode 1: WLAN (5GHz) Link + MP3 + AC Charging
Emission
Band | : 5150-5250 MHz Band | : 5150-5250 MHz
on.# 802.11a 802.11n HT20
L Low 36 36
Middle 44 44
H | High 48 48
Band | : 5150-5250 MHz Band | : 5150-5250 MHz
ch. # 802.11n HT40 802.11ac VHT80
L Low 38 -
Middle - 42
H High 46 -
TEL : 886-3-327-3456 Page Number . 8 of 27
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SPORTON LAB. FCC RADIO TEST REPORT Report NO : FR842408'01E
2.3 Connection Diagram of Test System
<AC Conducted Emission Mode>
120V ac/S0Hz
EUT
{(Power Cord)
EUT Mobile
Phone
WLAN AP

<WLAN Tx Mode>

1200WacikHiHz
EUT
(Power Cord)

EUT

TEL : 886-3-327-3456
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SPORTON LAB. FCC RADIO TEST REPORT RepOI’t NO : FR842408'01E

2.4 Support Unit used in test configuration and system

2.5

2.6

Item [Equipment [Trade Name Model Name FCC ID Data Cable Power Cord
1. [WLANAP ASUS RT-AC66U MSQ-RTAC66U N/A Unshielded, 1.8m
AC I/P:
. FCC Do/ Unshielded, 1.2m
2. |Notebook DELL Latitude E3340 Contains FCC ID: |N/A
PD97260NGU DC O/P:
Shielded, 1.8m

EUT Operation Test Setup

The RF test items, utility “CMD” was installed in Notebook which was programmed in order to make the
EUT get into the engineering modes to provide channel selection, power level, data rate and the
application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 1 10 of 27
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

o g WD

3.1.4Test Setup

Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number 1 11 of 27
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Maximum 26dB Bandwidth

Spectrum | C%:

Ref Level 20.00 dBm Offset 28.20 dB & RBW 3 MHz
fo Att 20dB  SWT 1ms @ VBW 10 MHz Mode Sweep
@ 1Sa Max

M1i[1] 7.74 dBm
11 5.220070 GHz|
c Bw 76.843156843 MHz

o e r1 WWWMWWMW&MMWMW T2

-10 dem 'rr/ ‘1\,‘
-20 dBm } I‘\

e Vsl

10 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dém

CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1 5.22007 GHz 7.74 dBm
T1 1 5.171518 GHz -0.99 dBm Occ Bw 76.843156843 MHz
T2 1 5,248362 GHz -1.49 dBm

l J J AR W

Date: 18.JUL.2018 15:17:17

Maximum 99% Occupied Bandwidth

Spectrum | ‘%’
Ref Level 30.00 dem Offset 28.20 dB & RBW 1 MHz y
o Att 20dB  SWT 1ms @ VBW 3 MHz

@ 1Pk View
M1[1] 23.94 dBm
5.169080 GHz|
20 dBrr D2[1] 1.22 dB
81.998 MHz|

10 dBm

[0 apm——01 1.090 dem:

/\»ww Y " o g
-10 dBm !
-20 dBm h

D2 -24.910 dBmy

'-"557055‘:.'“ ol ol L\M"WMW'MP‘W
-40 dBm
-50 dBm
-60 dBm
CF 5.21 GHz 1001 pts Span 160.0 MHz
[ H j Measuring... RANEEELD W8 Y

Date: 24.JUL.2018 18:24:54

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

3.2.4Test Setup

= [

Attenuator
Power Meter EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number 1 13 of 27
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz

band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

.

.

Measure the duty cycle.

Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW =1 MHz.

Set VBW 2 3 MHz.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Detector = RMS

Trace average at least 100 traces in power averaging mode.

Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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3.3.4Test Setup

ale o
Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
Worst Case Power Density (dBm/MHz)
Spectrum | @]
Ref Level 20.00 dBm Offset 28.20 dB @ RBW 1 MHz
o Att 20dB  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
mM1i[1] 7.85 dBm)|
Wi 5.2189510 GHz
dBm -
10 dB AWMWMM i
0 dBm / \‘\‘\1
-10 dBm ’; \
o1 "
-20 dBm " WN&W VWMM
o b
b ]
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.22 GHz 1001 pts Span 50.0 MHz
( ] ) w
Date: 18.JUL.2018 11:44:26

Note: Average Power Density (dB) = Measured value+ Duty Factor

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Report Template No.: BU5-FR15EWL AC MA Version 2.1

Page Number : 15 of 27

Report Issued Date : Aug. 28, 2018
Report Version 1 02



SPORTON LAB. FCC RADIO TEST REPORT RepOI’t NO : FR842408'01E

3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

__1000000~/30P
E=%M HV/m, where P is the eirp (Watts)

D
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SPORTON LAB. FCC RADIO TEST REPORT RepOI’t NO . FR842408'01E
EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.2

(ii) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the
alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of Section
15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the emission
limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in
this band must use the mask specified in Section 15.407(b)(4)(i).

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
- VBW=23MHz
Detector = Peak
+  Sweep time = auto

Trace mode = max hold

TEL : 886-3-327-3456 Page Number 1 17 of 27
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SPORTON LAB. FCC RADIO TEST REPORT Report NO : FR842408'01E

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver
For radiated emissions above 1GHz
RX Antenna
B [F
\
Ant. feed
point ooy
1-4m
| Uy A 3m m——— ¢
_____ i |
T L ] i
i
15m !
'
= R o8
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver
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SPORTON LAB. FCC RADIO TEST REPORT Report NO : FR842408'01E

3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site vO1r01, and the result came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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SPORTON LAB. FCC RADIO TEST REPORT RepOI’t NO : FR842408'01E

3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o o~ w DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

e e T L B e o T G O M T E e 0 S A Ly I
| |
l |
I Rear of EUT to be flushed |
I with rear of table top I
| 1
l |
' |
LI —— |
l s EUT l
| [ | l 80 cm to
| Receiver | ground
I 500 RF Cable 80cm : plane
| |
l |
| i 2 |
| &
: " 3b) :
|
| AC :
I AMH I
| (LISH) |
| I
| ” 3 B | o
I . | -
I S -~ Bonded to horizontal l 2 e
- ground plane #
B e Tt el L e e M e s i B e e e
AMH = Artificial maing network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB. FCC RADIO TEST REPORT Report NO : FR842408'01E

3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

EUT is verified this characteristic during the function check of normal sample associated with an
access point:

A. Information start: make EUT supply information to the access point.

B. Information stop: stop supplying information to the access point.

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving.

C. Information start: make EUT supply information to the access point again.

The EUT can detect the controlling signal of ACK message transmitting from remote device and verify

whether it shall resend or discontinue transmission.
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5180MHz
s Keysight Spectrum Analyzer - Swept SA @\E‘l&l
[ RF [s0a ac | [ [ SENSEINT] [ ALIGN AUTO  [07:53:47 PMJul 30, 2018 F
l[center Freq 5.180000000 GHz | Avg Type: Log-Pwr TRACE[T7 5 5 6 requency
PNO: Fast —»=— 1rig: Free Run TYPE| WiARAAR
IFGain:Low Atten: 30 dB DeT|P
Auto Tune
1Lo deidiv. Ref 20,00 dBm
0g
0o} ! ! ! B ! ! ! Center Freq
0.00 5.180000000 GHz
-10.0
= StartFreq
R 5.180000000 GHz
-40.0
00 | /V 4\ | o
0.0 A \ / c StopFreq
' 5.180000000 GHz
700 | Stop Start |
Center 5.180000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 20.00 s (30000 pts) 8.000000 MHz
| FUNCTION WIDTH FUNCTION VALUE Auto Man
1 N t 6.774s 4.89 dBm
g N t 1343 s 4.63 dBm FreqOffset
4 0Hz
5 =
6
7
8 Scale Type
9
10 i
11 B Lin
‘ .
MSG STATUS
Note: The control / signalling information during the period B is precluded.
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e’ FCC RADIO TEST REPORT Report No. : FR842408-01E

SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.7.2Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.7.3Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

4 List of Measuring Equipment

Instrument | Manufacturer [ Model No. Serial No. |Characteristics Cal:jb;?:on Test Date Due Date Remark
Power Meter Anritsu ML2495A 1240001 N/A Sep. 07, 2017 J;S{. 21‘3 22%1188~ Sep. 06, 2018 goggg_ﬂi‘;
Power Sensor Anritsu MA2411B 1207349 Sggg:? Sep. 07, 2017 ‘]};SI’. 2159 22%::1? Sep. 06, 2018 E:TOI-Tg;-cl-tls{c;

iﬂif;rz”er? gsmgé‘ FSP40 100057 9KHZ-40GHz |Nov. 21, 2017 J‘JJSI'. 2155 22%1188~ Nov. 20, 2018 ?T"l_’l’gg_ﬂfg

Swich BOX & | Burgeon ETF-058 | EC1300484 N/A Mar. 01, 2018 JB‘SI'.Zlg" 22%1188" Feb. 28, 2019 (CTOSSQ_C,:?{(;

A(s:oZ?\cNeer ChainTek | APC-1000W N/A N/A N/A J\lillTl.. 113; 22%1188~ N/A (Cé’ggg‘_:ﬂ?{r)‘

M) et Rohde & ESR3 102388 36GHz  |Dec. 08,2017 J‘J’SI'_ 113; 22%1188~ Dec. 07, 2018 (ngggcg%‘

LISN ggmgé‘ ENV216 100080 9kHz~30MHz |Nov. 30, 2017 J;S|'_1133',22%1188~ Nov. 29, 2018 fggggcﬂ%‘
software | onie® | Uloa N/A N/A na | e | YA | Cooary
LF Cable Hobnes | Re-214u LFO1 N/A Jan. 03, 2018| " 1133 2%1188~ Jan. 02, 2019 %’gggcﬂ%’;

Pulse Limiter | o0 & ESH3-22 100851 N/A Jan. 03, 2018 J‘JJSI'. 1133 22%11? Jan. 02, 2019 (Ccogggcﬂ?(r)‘
Loop Antenna ggm:s HFH2-22 100488 9 kHz~30 MHz [Nov. 23, 2017 JJUU"I_lféVZZOolfg Nov. 22, 2018 (Oggﬂii‘gf’:\()
Preamplifier | Jet-Power | JPAOL8-55 | 1710004800055 4G117-18GHZ | gul. 10, 2018 JJ”Ji_lféyzzoolfg Jul. 09, 2019 (Oggﬂi;‘g?gv)

Amplifier SONOMA 310N 363440 9kHz~1GHz |Dec. 26, 2017 JJ”Jillféizzoolfg Dec. 25, 2018 (Ogggifg?gw
Bilog Antenna |  TESEQ ocs%l(_)?\liégfl\?- 41912805 |30MHz to 1GHz |Jan. 10, 2018 JJ”Jillféizzoolfg Jan. 09, 2019 (Ogggifg?gw
Eg"c'eTlsztr Keysight '\éfﬂojg MY54130085 | 20Hz ~ 8.4GHz | Oct. 31, 2017 JJ”Jillféizzoolfg Oct. 30, 2018 (Ogggifg?gw
Hom Antenna. | SCHWARZ8E | BaHA 0120 | 91200-1620 | 16-18GHz |Oct. 03, 2017 it 1% 28 | ot 02, 2018 (ogé‘ﬂifgf’ﬁw

Preamplifier | Keysight 83017A | MY53270195 |1GHz~26.5GHz|Aug. 21, 2017 JJ“Jillf§’22°01f8~ Aug. 20, 2018 (oggﬂifgﬁ:‘w

i‘?;cl;;“;‘ Agilent E4446A | MY50180136 | 3Hz~44GHz |Apr. 25,2018 JJUU"I_lféyzzoolfg Apr. 24, 2019 (oggﬂifgf’gv)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A JJUU"I_lféyzzoolfg N/A (ogé‘f.ifgf’.ﬂy)

TumTable | ChainTek | T-200-5-1 N/A 0-360Degree | NA | U lBINRTL A | SRR

S orn | SCHVIARZBE | 8BHA9170 | BBHA9170584 | 18GHz- 40GHz [Nov. 27, 2017| it 1% 218 I Now. 26, 2018 (O?ngﬂifgﬁ:‘n
Amplifier MITEQ Thatedo- 1871923 132\%:%;%@51?, Jul. 16, 2018 JJ“Jillfé‘zzoolfB* Jul. 15, 2019 (ogéﬂ'fé'f’ﬁn

E3 Radiation

Software Audix 6.20((})(95-)8-24 A';géfgsR‘ N/A N/A JJ“Jillfélzzoolfg N/A  |(03CH15-HY)
RF Cable Hoonen | YRR | mvasesoi 30M-18G | Apr. 16, 2018 JJ“Jillfé‘zzoolfg Apr. 15, 2019 (Oﬁgﬂj‘gf’g\()
RF Cable HOBER Y | SYCREEX | mvosseia | 30M-18GHz |Apr. 16,2018 JJ“Jillf§’22001f8~ Apr. 15, 2019 (Oggﬂfgf’QY)
RF Cable iyt wra  [O09000MPE8A somasc  |Apr. 16, 2018 JJ“Jillfélzzoolfg Apr. 15, 2019 (oggﬂifgfﬂw
Cable Sonnen | SV | sosizarz | som-40GHz |oct. 17,2017 | i 1 AET | ot 16, 2018 (ogggifgf’QY)
Cable Soinen | SV T | Booraorz | som-40GHz |oct. 17, 2017| i 1 28" | ot 16, 2018 (Oggﬂij‘gf’:\()
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SPORTON LAB. FCC RADIO TEST REPORT Report NO : FR842408'01E

5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 270
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 520
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.50

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 520
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR842408-01E

Test Engineer:

Jeremy Lin

Temperature:

21~25

°C

Test Date:

2018/06/25~2018/7/19

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR842408-01E

Band |
99% 26 dB 1 99.% I 99.%
Data Freq. | Bandwidth | Bandwidth | Sandwidth -} Bandwidth
Mod. Rate NTY CH. (MH2) (MHz) (MHz) Power Limit EIRP Limit Note

(dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant 2
11a |6Mbps| 1 36 5180 | 16.98 | 17.38 | 29.17 | 33.27 - 22.30 [22.40
11a |6Mbps]| 1 44 | 5220 | 17.18 | 17.33 | 32.07 | 33.57 - 22.35 | 22.39
11a |6Mbps| 1 48 | 5240 | 17.03 | 17.38 | 28.97 | 33.37 - 22.31 |22.40
HT20 [ MCSO| 1 36 | 5180 | 17.98 | 18.03 | 32.07 | 33.42 - 22.55 | 22.56
HT20 | MCSO| 1 44 5220 | 18.03 | 17.98 | 31.42 | 32.92 - 22.56 | 22.55
HT20 [ MCSO| 1 48 | 5240 [ 17.93 | 18.03 | 32.42 | 33.32 - 22.54 | 22.56
HT40 | MCSO| 1 38 5190 | 36.86 | 36.66 | 41.99 | 41.36 - 23.01 | 23.01
HT40 [ MCSO| 1 46 5230 | 37.06 | 37.06 | 70.04 | 69.77 - 23.01 | 23.01
VHT80[ MCSO0| 1 42 5210 | 76.84 | 76.72 | 82.00 | 82.00 - 23.01 | 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR842408-01E

FCC Band |
Duty Average FCC
Data Frer Factor Conducted Conduc?eq DQ .
Mod. Rate NTY CH. (MH2) (dB) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2

11a [(6Mbps| 1 36 5180 | 0.29 | 0.31 | 17.77 | 17.61 24.00 [24.00 | 0.88 | 4.00 Pass
11a |6Mbps]| 1 44 5220 | 0.29 | 0.31 | 18.18 | 18.31 24.00 [24.00 | 0.88 | 4.00 Pass
11a [(6Mbps| 1 48 5240 | 0.29 | 0.31 | 18.09 [ 18.29 24.00 [24.00 | 0.88 | 4.00 Pass
HT20 [ MCSO| 1 36 5180 | 0.31 0.30 | 17.14 | 16.45 24.00 [24.00 | 0.88 | 4.00 Pass
HT20 [ MCSO| 1 44 5220 | 0.31 0.30 | 17.07 | 17.15 24.00 [24.00 | 0.88 | 4.00 Pass
HT20 [ MCSO| 1 48 5240 | 0.31 0.30 | 17.05 | 17.21 24.00 [24.00 | 0.88 | 4.00 Pass
HT40 [ MCSO| 1 38 5190 | 0.61 0.61 | 13.66 | 12.49 24.00 [24.00 | 0.88 | 4.00 Pass
HT40 [ MCSO| 1 46 5230 | 0.61 0.61 | 17.05 | 17.01 24.00 [24.00 | 0.88 | 4.00 Pass
VHT20[ MCSO0| 1 36 5180 | 0.31 0.32 | 17.11 | 16.42 24.00 (24.00 | 0.88 | 4.00 Pass
VHT20[ MCSO| 1 44 5220 | 0.31 0.32 |17.05 | 17.12 24.00 [24.00 | 0.88 | 4.00 Pass
VHT20[ MCSO0| 1 48 5240 | 0.31 0.32 | 17.01 | 17.22 24.00 [24.00 | 0.88 | 4.00 Pass
VHT40[ MCSO| 1 38 5190 | 0.61 0.61 | 13.63 | 12.43 24.00 [24.00 | 0.88 | 4.00 Pass
VHT40[ MCSO| 1 46 5230 | 0.61 0.61 | 17.01 | 16.94 24.00 [24.00 | 0.88 | 4.00 Pass
VHT80[ MCSO| 1 42 5210 | 1.15 1.16 | 9.39 | 10.86 24.00 [24.00 | 0.88 | 4.00 Pass
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Report Number : FR842408-01E

TEST RESULTS DATA
Power Spectral Density
FCC Band |

Average Average
Data Freq. lecj:’gr POW?I’ PSD DG.' Pass
Mod. Rate NT{ CH. (MHz) (dB) Density Limit (dBi) IEail

(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2

11a [(6Mbps| 1 36 5180 | 0.29 | 0.31 753 | 7.37 11.00 | 11.00 | 0.88 | 4.00 Pass
11a |6Mbps]| 1 44 5220 | 0.29 | 0.31 8.01 8.16 11.00 | 11.00 | 0.88 | 4.00 Pass
11a [(6Mbps| 1 48 5240 | 0.29 | 0.31 7.82 | 8.09 11.00 | 11.00 | 0.88 | 4.00 Pass
HT20 [ MCSO| 1 36 5180 | 0.31 030 | 6.74 | 6.21 11.00 | 11.00 | 0.88 | 4.00 Pass
HT20 [ MCSO| 1 44 5220 | 0.31 0.30 | 6.76 | 6.57 11.00 | 11.00 | 0.88 | 4.00 Pass
HT20 [ MCSO| 1 48 5240 | 0.31 0.30 | 6.81 6.62 11.00 | 11.00 | 0.88 | 4.00 Pass
HT40 [ MCSO| 1 38 5190 | 0.61 061 | -0.11 | -1.27 11.00 | 11.00 | 0.88 | 4.00 Pass
HT40 [ MCSO| 1 46 5230 | 0.61 0.61 324 | 3.39 11.00 | 11.00 | 0.88 | 4.00 Pass
VHT80[ MCSO| 1 42 5210 | 1.15 1.16 | -7.37 | -6.41 11.00 | 11.00 | 0.88 | 4.00 Pass
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SPORTON LAB. FCC RADIO TEST REPORT RepOI’t NO : FR842408'01E

Appendix B. AC Conducted Emission Test Results

Temperature : 25~27°C
Relative Humidity : |50~52%

Test Engineer : [Kai-Chun Chu
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EUT Information

Report NO : 842408-01
Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

1001
90T
80T
70T
. 60-\ | CISPR-QP Limitat Main Pjrts
a
£ s0b T ...CISPR:Ave Limitat Main Plorts
5 e e i
> +
i‘)
401
? e
&,
30 ® 3
L 2, ¢
20T
10T
0 } } —— } } —— } i
150k 30040®00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.154500 22.14 55.75 33.61 | L1 OFF 19.5
0.154500 38.06 65.75 27.69 | L1 OFF 19.5
0.190500 18.28 54.02 35.74 | L1 OFF 19.5
0.190500 31.36 64.02 32.66 | L1 OFF 19.5
0.233250 33.92 52.33 18.41 | L1 OFF 19.5
0.233250 35.61 62.33 26.72 | L1 OFF 19.5
0.300750 22.63 50.22 27.59 | L1 OFF 19.5
0.300750 27.70 60.22 3252 | L1 OFF 19.5
0.368250 29.61 48.54 18.93 | L1 OFF 19.5
0.368250 31.86 58.54 26.68 | L1 OFF 19.5
0.399750 28.88 47.86 18.98 | L1 OFF 19.5
0.399750 29.74 57.86 28.12 | L1 OFF 19.5
0.433500 23.91 47.19 23.28 | L1 OFF 19.5
0.433500 28.08 57.19 29.11 | L1 OFF 19.5




EUT Information

Report NO : 842408-01
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
100t
90T
80T
70T
. 60-\ CISPR-QP Limitat Main Pjrts
a
£ 5o T, _.CISPR-Ave Limitat Main Plorts
5 e e i
> +
ht
40';.
T ¢®
307 \ 4
Jr 4
2071 $
101
0 t t —t—+—+ t t t t —t
150k 30040®m00 8001M 2M 3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBpv) (dBuv) (dB) (dB)
0.159000 22.30 55.52 33.22 | N OFF 19.5
0.159000 38.00 65.52 2752 | N OFF 19.5
0.197250 19.75 53.73 33.98 | N OFF 19.5
0.197250 33.05 63.73 30.68 | N OFF 19.5
0.233250 30.97 52.33 21.36 | N OFF 19.5
0.233250 33.06 62.33 29.27 | N OFF 19.5
0.303000 18.28 50.16 31.88 | N OFF 19.5
0.303000 23.11 60.16 37.05 | N OFF 19.5
0.363750 21.31 48.64 27.33 | N OFF 19.5
0.363750 28.14 58.64 30.50 | N OFF 19.5
0.402000 29.48 47.81 18.33 | N OFF 19.5
0.402000 29.90 57.81 2791 | N OFF 19.5
0.501000 19.34 46.00 26.66 | N OFF 19.5
0.501000 21.27 56.00 3473 | N OFF 19.5




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR842408-01E

Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 22~26°C

Bill Chang, Kay Hou, Lance Chiang
Relative Humidity : |52~58%

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) (dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A) (HIV)
5149.5 63.36 |-10.64 74 53.04 | 31.79 | 8.63 301 | 177 | 287 | P | H
5150 52.86 |-1.14 54 4253 | 31.79 | 8.64 30.1 | 177 | 287 | A
* 5180 110.52 - - 100.16 | 31.81 | 8.65 301 | 177 | 287 | P | H
S0z dia * 5180 101.61 - - 91.25 | 31.81 | 8.65 301 | 177 | 287 | A | H
5;H0;6Hz 5148.46 62.57 |[-11.43 74 52.25 | 31.79 | 8.63 301 | 100 | 357 | P | V
5149.76 51.25 |-2.75 54 40.93 | 31.79 | 8.63 30.1 | 100 | 357 | A | V
* 5180 109.46 - - 99.1 31.81 | 8.65 301 | 100 | 357 | P | V
* 5180 100.19 - - 89.83 | 31.81 | 8.65 301 | 100 | 357 | A | V
5141.44 53.36 |-20.64 74 43.04 | 31.79 | 8.63 30.1 | 180 | 287 | P | H
5149.5 4438 | -9.62 54 34.06 | 31.79 | 8.63 301 | 180 | 287 | A | H
* 5220 111.49 - - 101.07 | 31.83 8.7 30.11 | 180 | 287 | P | H
* 5220 102.9 - - 92.48 | 31.83 8.7 30.11 | 180 | 287 | A | H
5372.08 50.51 |-23.49 74 39.66 | 3192 | 9.05 | 30.12 | 180 | 287 | P | H
S0z 1l 5354.16 41.96 |[-12.04 54 31.16 | 3191 | 9.01 | 30.12 | 180 | 287 | A | H
52(:2H0|:4Hz 5145.86 52.86 |-21.14 74 4254 | 31.79 | 8.63 301 | 146 | 357 | P | V
5150 43.74 |-10.26 54 3341 | 31.79 | 8.64 301 | 146 | 357 | A | V
* 5220 109.8 - - 99.38 | 31.83 8.7 30.11 | 146 | 357 | P | V
* 5220 101.68 - - 91.26 | 31.83 8.7 30.11 | 146 | 357 | A | V
5351.92 50.9 -23.1 74 40.11 | 31.91 9 30.12 | 146 | 357 | P | V
5353.04 42.43 |-11.57 54 3164 | 3191 9 30.12 | 146 | 357 | A | V
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5141.96 53.37 |-20.63 74 4305 | 31.79 | 863 | 301 | 176 | 288 | P | H
5150 43.87 |-10.13 54 33.54 31.79 8.64 30.1 176 | 288 | A | H
* 5240 111.22 - - 100.74 | 31.84 8.75 | 30.11 | 176 | 288 P H
* 5240 102.77 - - 9229 | 3184 | 875 | 30.11 | 176 | 288 | A | H
5356.68 52.7 -21.3 74 41.9 3191 | 901 | 30.12 | 176 | 288 | P | H
soz1a 5352.48 4224 |-11.76 54 31.45 31.91 9 30.12 | 176 | 288 | A | H
5;:':8'_& 5120.64 52.1 -21.9 74 41.81 31.77 8.62 30.1 100 | 342 P \%
5139.62 42,76 |-11.24 54 32.44 31.79 8.63 30.1 100 | 342 | A | V
* 5240 108.71 - - 98.23 | 3184 | 875 | 30.11 | 100 | 342 | P | V
* 5240 100.89 - - 90.41 31.84 875 | 30.11 | 100 | 342 | A | V
5361.44 50.36 |[-23.64 74 39.54 31.92 9.02 | 30.12 | 100 | 342 P |V
5356.96 41.86 |-12.14 54 31.06 | 31.91 | 9.01 | 30.12 | 100 | 342 | A | V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HIV)
10360 49.41 |-18.79, 68.2 57.8 39.63 | 13.33 | 61.35 | 100 0 P | H
15540 50.77 |-23.23 74 58.62 | 3792 | 16.67 | 6244 | 101 | 350 | P | H
802.11a
15540 40.52 |-13.48 54 48.37 | 37.92 | 16.67 | 6244 | 101 | 350 | A | H
CH 36
10360 48.65 |-19.55 68.2 57.04 | 39.63 | 13.33 | 61.35 | 100 0 P |V
5180MHz
15540 54.36 |-19.64 74 62.21 | 3792 | 16.67 | 6244 | 366 | 352 | P | V
15540 4442 | -9.58 54 5227 | 3792 | 16.67 | 6244 | 366 | 352 | A | V
10440 47.88 |-20.32| 68.2 56.22 | 39.77 | 13.38 | 61.49 | 100 0 P | H
802.11a 15660 53.07 |[-20.93 74 60.81 | 37.63 | 16.87 | 62.24 | 100 | 342 | P | H
CH 44 10440 4853 |-19.67, 68.2 56.87 | 39.77 | 13.38 | 61.49 | 100 0 P |V
5220MHz 15660 57.01 |[-16.99 74 64.75 | 37.63 | 16.87 | 6224 | 371 | 354 | P | V
15660 4577 | -8.23 54 5351 | 3763 | 16.87 | 62.24 | 371 | 354 | A | V
10480 48.8 -19.4 68.2 57.09 | 39.87 13.4 | 61.56 | 100 0 P | H
15720 54.07 |-19.93 74 6181 | 37.46 | 16.95 | 62.15 | 167 | 332 | P | H
802.11a
15720 42.01 |-11.99 54 49.75 | 37.46 | 16.95 | 62.15 | 167 | 332 | A | H
CH 48
10480 48.45 |-19.75| 68.2 56.74 | 39.87 13.4 | 61.56 | 100 0 P |V
5240MHz
15720 56.69 |[-17.31 74 64.43 | 3746 | 16.95 | 62.15 | 364 | 352 | P | V
15720 4458 | -9.42 54 5232 | 3746 | 1695 | 62.15 | 364 | 352 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/IV)
5149.5 66.32 | -7.68 74 56 31.79 8.63 301 | 173 | 288 | P | H
5150 5225 | -1.75 54 4192 | 31.79 8.64 301 | 173 | 288 | A | H
802.11n * 5180 110.03 - - 99.67 | 31.81 8.65 301 | 173 | 288 | P | H
HT20 * 5180 102.09 - - 91.73 | 3181 8.65 301 | 173 | 288 | A | H
CH 36 5149.5 61.42 |-12.58 74 51.1 31.79 8.63 301 | 142 | 357 | P | V
5180MHz 5150 51.47 | -2.53 54 41.14 | 31.79 8.64 301 | 142 | 357 | A | V
* 5180 108.21 - - 97.85 | 31.81 8.65 301 | 142 | 357 | P | V
* 5180 99.24 - - 88.88 | 31.81 8.65 301 | 142 | 357 | A | V
5145.86 55.11 |-18.89 74 4479 | 31.79 8.63 301 | 118 | 277 | P | H
5142.22 4484 | -9.16 54 3452 | 31.79 8.63 30.1 | 118 | 277 | A | H
* 5220 109.84 - - 99.42 | 31.83 8.7 30.11 | 118 | 277 | P | H
* 5220 101.85 - - 91.43 | 31.83 8.7 30.11 | 118 | 277 | A | H
802.11n 5354.44 51.17 |-22.83 74 40.37 | 31.91 9.01 | 30.12 | 118 | 277 | P | H
HT20 5350 4195 [-12.05 54 31.16 | 31.91 9 30.12 | 118 | 277 | A | H
CH 44 5141.18 52.5 -21.5 74 42.18 | 31.79 8.63 30.1 | 100 | 340 P | V
5220MHz 5148.46 44.14 | -9.86 54 33.82 | 31.79 8.63 301 | 100 | 340 | A | V
* 5220 109.46 - - 99.04 | 31.83 8.7 30.11 | 100 | 340 | P | V
* 5220 101.47 - - 91.05 | 31.83 8.7 30.11 | 100 | 340 | A | V
5356.4 51.52 |-22.48 74 40.72 | 31.91 9.01 | 30.12 | 100 | 340 | P | V
5362 42.37 |-11.63 54 3155 | 31.92 9.02 | 30.12 | 100 | 340 | A | V
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5133.64 54.4 -19.6 74 44.09 | 31.78 | 863 | 30.1 | 100 | 278 | P | H
5149.24 44.53 -9.47 54 34.21 31.79 8.63 30.1 100 | 278 | A | H
* 5240 110.29 - - 99.81 31.84 8.75 | 30.11 | 100 | 278 P H
* 5240 103.06 - - 9258 | 31.84 | 875 | 30.11 | 100 | 278 | A | H
802.11n 5397.28 50.28 |-23.72 74 39.37 | 31.94 9.1 | 3013 | 100 | 278 | P | H
HT20 5352.76 42.72 |-11.28 54 31.93 | 3191 9 30.12 | 100 | 278 | A | H
CH 48 5135.98 52.46 |-21.54 74 42.15 31.78 8.63 30.1 147 | 341 P \%
5240MHz 5149.5 43.33 |-10.67 54 33.01 31.79 8.63 30.1 147 | 341 | A | V
* 5240 109.29 - - 98.81 31.84 8.75 | 30.11 | 147 | 341 P |V
* 5240 102.2 - - 91.72 31.84 875 | 30.11 | 147 | 341 | A | V
5352.2 51.63 |[-22.37 74 40.84 31.91 9 30.12 | 147 | 341 P |V
5351.36 42.93 |-11.07 54 32.14 31.91 9 30.12 | 147 | 341 | A | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A) (HIV)
10360 48.37 |-19.83| 68.2 56.76 | 39.63 | 13.33 | 61.35 | 100 0 P | H
80241n 15540 49.61 |-24.39 74 57.46 | 37.92 | 16.67 | 62.44 | 100 0 P | H
o 10360 48.55 |-19.65| 68.2 56.94 | 39.63 | 13.33 | 61.35 | 100 0 P |V
51C8HOI:I6HZ 15540 53.77 |-20.23 74 61.62 | 3792 | 16.67 | 6244 | 399 | 353 | P | V
15540 43.25 |-10.75 54 511 3792 | 16.67 | 62.44 | 399 | 353 | A | V
10440 47.47 |-20.73| 68.2 55.81 | 39.77 | 13.38 | 61.49 | 100 0 P | H
802.11n 15660 51.23 |-22.77 74 58.97 | 37.63 | 16.87 | 62.24 | 103 | 343 | P | H
HT20 15660 40.78 |-13.22 54 48.52 | 37.63 | 16.87 | 62.24 | 103 | 343 | A | H
CH 44 10440 46.54 |-21.66| 68.2 54.88 | 39.77 | 13.38 | 61.49 | 100 0 P |V
5220MHz 15660 54.42 |-19.58 74 62.16 | 37.63 | 16.87 | 62.24 | 396 | 350 | P | V
15660 43.9 -10.1 54 51.64 | 37.63 | 16.87 | 62.24 | 396 | 350 | A | V
10480 48.34 |-19.86| 68.2 56.63 | 39.87 13.4 | 61.56 | 100 0 P | H
802.11n 15720 54.06 |-19.94 74 61.8 3746 | 1695 | 62.15 | 119 H 303 | P | H
HT20 15720 42.05 |-11.95 54 49.79 | 37.46 | 16.95 | 62.15 | 119 | 303 | A | H
CH 48 10480 4735 |-20.85| 68.2 55.64 | 39.87 134 | 61.56 | 100 0 P |V
5240MHz 15720 56.2 -17.8 74 63.94 | 3746 | 16.95 | 62.15 | 398 | 350 | P | V
15720 44.48 | -9.52 54 52,22 | 37.46 | 16.95 | 62.15 | 398 | 350 | A | V
Remark 1. No other spurious found.- o
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuVv/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm) (deg) |(P/IA) (HV)
5149.76 68.27 | -5.73 74 57.95 | 31.79 | 8.63 301 | 168 | 279 | P | H
5149.5 53.37 | -0.63 54 43.05 | 31.79 | 8.63 301 | 168 | 279 | A | H
* 5190 103.86 - - 93.5 31.81 | 8.65 301 | 168 | 279 | P | H
* 5190 96.78 - - 86.42 | 31.81 | 8.65 301 | 168 | 279 | A | H
802.11n 5438.16 49.81 |-24.19 74 38.86 | 3196 | 9.12 | 30.13 | 168 | 279 | P | H
HT40 5363.68 42.34 |-11.66 54 3151 | 3192 | 9.03 | 30.12 | 168 | 279 | A | H
CH 38 5149.5 68.12 | -5.88 74 57.8 31.79 | 8.63 301 | 139 | 339 | P | V
5190MHz 5149.5 52.63 | -1.37 54 4231 | 31.79 | 8.63 301 | 139 | 339 | A | V
* 5190 102.73 - - 92.37 | 31.81 | 8.65 301 | 139 | 339 | P | V
* 5190 95.66 - - 85.3 31.81 | 8.65 301 | 139 | 339 | A | V
5395.6 50.66 |-23.34 74 39.75 | 31.94 9.1 3013 | 1839 | 339 | P | V
5361.72 42.41 |-11.59 54 3159 | 3192 | 9.02 | 30.12 | 139 | 339 | A | V
5146.9 58.05 |-15.95 74 47.73 | 31.79 | 8.63 301 | 120 | 280 | P | H
5144.82 4781 | -6.19 54 37.49 | 31.79 | 8.63 301 | 120 | 280 | A | H
* 5230 107.41 - - 96.95 | 31.84 | 873 | 30.11 | 120 | 280 | P | H
* 5230 100.07 - - 89.61 | 31.84 | 873 | 30.11 | 120 | 280 | A | H
802.11n 5355.56 52.42 |-21.58 74 4162 | 3191 | 9.01 | 30.12 | 120 | 280 | P | H
HT40 5351.08 42.8 -11.2 54 32.01 | 3191 9 3012 | 120 | 280 | A | H
CH 46 5146.64 56.46 |-17.54 74 46.14 | 31.79 | 8.63 301 | 100 | 343 | P | V
5230MHz 5149.24 45.9 -8.1 54 3558 | 31.79 | 8.63 301 | 100 | 343 | A | V
* 5230 105.22 - - 94.76 | 31.84 | 8.73 | 30.11 | 100 | 343 | P | V
* 5230 98.04 - - 8758 | 31.84 | 8.73 | 30.11 | 100 | 343 | A | V
5350.24 51.76 |-22.24 74 40.97 | 31.91 9 30.12 | 100 | 343 | P | V
5351.08 4249 |-1151 54 317 3191 9 30.12 | 100 | 343 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) [(cm) | (deg) |(P/A)|(H/V)
802.11n 10380 4581 |-22.39 68.2 54.18 | 39.67 | 13.34 | 61.38 | 100 0 P
HT40 15570 46.17 |-27.83 74 54 37.83 | 16.73 | 62.39 | 100 0 P | H
CH 38 10380 45.87 |-22.33 68.2 5424 | 39.67 | 13.34 | 61.38 | 100 0 P |V
5190MHz 15570 46.28 |-27.72 74 54.11 37.83 | 16.73 | 62.39 | 100 0 P |V
10460 46.23 |-21.97 68.2 54.57 39.8 13.39 | 61.53 | 100 0 P | H
802.11n
15690 48.48 |-25.52 74 56.22 | 37.54 | 16.92 | 62.2 | 100 0 P | H
HT40
CH 46 10460 46.45 |-21.75 68.2 54.79 39.8 13.39 | 61.53 | 100 0 P |V
15690 52.16 |[-21.84 74 59.9 3754 | 1692 | 622 | 398 | 351 | P | V
5230MHz
15690 42.22 |-11.78 54 4996 | 3754 | 1692 | 622 | 398 | 351 | A | V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) | (dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm) (deg) |(P/IA) (HV)
5148.72 65.25 | -8.75 74 5493 | 31.79 | 8.63 301 | 100 | 280 | P | H
5150 52.71 | -1.29 54 4238 | 31.79 | 864 | 30.1 | 100 | 280 | A | H
* 5210 96.97 - - 86.57 | 31.83 | 8.68 | 30.11 | 100 | 280 | P | H
* 5210 90.67 - - 80.27 | 31.83 | 8.68 | 30.11 | 100 | 280 | A | H
802.11ac 5440.68 52.09 |-21.91 74 41.14 | 3196 | 9.12 | 30.13 | 100 | 280 | P | H
VHT80 5383 43.64 |-10.36 54 32.77 | 3193 | 9.07 | 30.13 | 100 | 280 | A | H
CH 42 5148.98 63.61 |-10.39 74 53.29 | 31.79 | 8.63 301 | 146 | 339 | P | V
5210MHz 5150 51.6 -2.4 54 4127 | 3179 | 864 | 30.1 | 146 | 339 | A | V
* 5210 96.01 - - 85.61 | 3183 | 868 | 3011 | 146 | 339 | P | V
* 5210 89.91 - - 7951 | 31.83 | 868 | 30.11 | 146 | 339 | A | V
5448.8 51.9 -22.1 74 40.94 | 3197 | 9.12 | 30.13 | 146 | 339 | P | V
5387.48 44.03 | -9.97 54 3315 | 3193 | 9.08 | 30.13 | 146 | 339 | A | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) [(cm) | (deg) |(P/A)|(H/V)
802.11ac 10420 4452 |-23.68 68.2 52.89 | 39.73 | 13.36 | 61.46 | 100 0 P
VHT80 15630 46.58 |-27.42 74 5438 | 37.67 | 16.82 | 62.29 | 100 0 P | H
CH 42 10420 4535 |-22.85| 68.2 53.72 | 39.73 | 13.36 | 61.46 | 100 0 P |V
5210MHz 15630 4551 |-28.49 74 53.31 | 37.67 | 16.82 | 62.29 | 100 0 P |V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

WIFI 802.11n HT40 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (HIV)
34.86 20.94 |-19.06 40 30.69 | 22.16 0.72 | 32.64 P | H
102.9 28.98 |[-1452| 435 43.92 | 16.32 1.23 | 32.57 P | H
220.62 22.5 -23.5 46 36.77 | 16.37 1.78 | 32.54 P | H
516.3 26.07 |[-19.93 46 31.67 | 24.14 2.68 | 32.55 P | H
836.9 33.2 -12.8 46 32.47 | 29.16 3.42 | 32.03 P | H
s02.44n 894.3 35.23 |-10.77 46 3391 | 29.33 3.51 | 31.73 | 100 0 P | H
H::O 32.43 24,14 |-15.86 40 32.85 | 23.25 0.69 | 32.65 P |V
76.71 22.47 |-17.53 40 40.76 | 13.15 1.06 | 32.59 P |V
103.71 27.03 |-16.47| 435 41.89 | 16.39 1.24 | 32.57 P |V
565.3 27.67 |-18.33 46 31.02 | 26.23 2.81 | 32.56 P |V
719.3 29.67 |[-16.33 46 31.27 | 27.57 3.15 | 3244 P |V
836.9 35.34 |-10.66 46 34.61 | 29.16 3.42 | 32.03 | 100 0 P |V
1. No other spurious found.
Remark S
2. All results are PASS against limit line.
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Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuVv/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) |(P/A) (HV)
5150 66.97 | -7.03 74 56.64 | 31.79 | 8.64 301 | 396 | 280 | P | H
5150 52.71 | -1.29 54 42.38 | 31.79 | 8.64 301 | 396 | 280 | A | H
* 5180 112.29 - - 101.93 | 31.81 | 8.65 301 | 396 | 280 | P | H
S0z 1l * 5180 105.12 - - 94.76 | 31.81 | 8.65 301 | 396 | 280 | A | H
S;ZSGHZ 5150 62.42 |-11.58 74 52.09 | 31.79 | 8.64 301 | 200 | 133 | P | V
5150 48.47 | -5.53 54 38.14 | 31.79 | 8.64 301 | 200 | 133 | A | V
* 5180 107.72 - - 97.36 | 31.81 | 8.65 301 | 200 | 133 | P | V
* 5180 100.53 - - 90.17 | 31.81 | 8.65 301 | 200 | 133 | A | V
5137.8 55.28 |-18.72 74 4497 | 31.78 | 8.63 301 | 351 | 275 | P | H
5147.16 4555 | -8.45 54 35.23 | 31.79 | 8.63 301 | 351 | 275 | A | H
* 5220 113.34 - - 102.92 | 31.83 8.7 30.11 | 351 | 275 | P | H
* 5220 106.18 - - 95.76 | 31.83 8.7 3011 | 351 | 275 | A | H
5358.08 53.04 |-20.96 74 4223 | 3191 | 9.02 | 30.12 | 351 | 275 | P | H
S0z 11 5353.6 43.44 |-10.56 54 3264 | 3191 | 9.01 | 3012 | 351 | 275 | A | H
52CZHOI\j4Hz 5040.82 52.38 |-21.62 74 4215 | 31.73 | 858 | 30.08 | 192 | 132 | P | V
5147.68 4291 |-11.09 54 3259 | 31.79 | 8.63 301 | 192 | 132 | A | V
* 5220 107.23 - - 96.81 | 31.83 8.7 3011 | 192 | 132 | P | V
* 5220 100.11 - - 89.69 | 31.83 8.7 30.11 | 192 | 132 | A | V
5355.28 50.6 -23.4 74 39.8 3191 | 9.01 | 3012 | 192 | 132 P | V
5351.36 41.63 |-12.37 54 30.84 | 31.91 9 30.12 | 192 | 132 | A | V
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5131.04 54.8 -19.2 74 44.49 31.78 8.63 30.1 | 350 | 281 P H
5148.72 44.83 -9.17 54 34.51 31.79 8.63 30.1 | 350 | 281 | A | H
* 5240 113.49 - - 103.01 | 31.84 8.75 | 30.11 | 350 | 281 P H
* 5240 106.35 - - 95.87 | 3184 | 875 | 30.11 | 350 | 281 | A | H
5361.44 53 -21 74 42.18 | 31.92 | 9.02 | 3012 | 350 | 281 | P | H
soz1ia 5351.64 44.17 | -9.83 54 33.38 | 31.91 9 30.12 | 350 | 281 | A | H
5;:':8'_& 5140.4 51.8 -22.2 74 41.48 31.79 8.63 30.1 | 207 | 133 P \%
5150 42.38 |-11.62 54 32.05 31.79 8.64 301 | 207 | 133 | A | V
* 5240 107.58 - - 97.1 31.84 8.75 | 30.11 | 207 | 133 P |V
* 5240 100.34 - - 89.86 31.84 875 | 30.11 | 207 | 133 | A | V
5366.2 51.05 [-22.95 74 40.22 31.92 9.03 | 30.12 | 207 | 133 P |V
5350.52 41.74 |-12.26 54 30.95 | 31.91 9 30.12 | 207 | 133 | A | V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C13 of C24
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Report No. : FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg) |(P/A)|(HIV)
10360 48.17 |-20.03 68.2 56.56 | 39.63 | 13.33 | 61.35 | 100 0 P H
15540 51.21 |-22.79 74 59.06 | 3792 | 16.67 | 62.44 | 121 | 350 | P H
802.11a
15540 43.21 |-10.79 54 51.06 | 3792 | 16.67 | 6244 | 121 | 350 | A | H
CH 36
10360 4855 |-19.65 68.2 56.94 | 39.63 | 13.33 | 61.35 | 100 0 P |V
5180MHz
15540 56.11 |-17.89 74 63.96 | 37.92 | 16.67 | 62.44 | 372 | 351 P |V
15540 45.34 -8.66 54 53.19 | 3792 | 16.67 | 6244 | 372 | 351 | A | V
10443 48.04 |-20.16 68.2 56.38 | 39.77 | 13.39 | 61.5 | 100 0 P H
15660 51.9 -22.1 74 59.64 | 3763 | 16.87 | 62.24 | 123 | 333 | P H
802.11a
15660 43.32 |-10.68 54 51.06 | 3763 | 16.87 | 62.24 | 123 | 333 | A | H
CH 44
10440 46.47 |-21.73 68.2 5481 | 39.77 | 13.38 | 61.49 | 100 0 P |V
5220MHz
15660 56.94 |-17.06 74 64.68 | 37.63 | 16.87 | 62.24 | 268 | 350 | P | V
15660 46.17 -7.83 54 5391 | 3763 | 16.87 | 62.24 | 268 | 350 | A | V
10480 48.79 |-19.41 68.2 57.08 | 39.87 13.4 | 61.56 | 100 0 P H
15720 57.4 -16.6 74 65.14 | 3746 | 16.95 | 62.15 | 400 | 333 | P H
802.11a
15720 46.65 -7.35 54 5439 | 3746 | 16.95 | 62.15 | 400 | 333 | A | H
CH 48
10480 48.47 |-19.73 68.2 56.76 | 39.87 13.4 | 61.56 | 100 0 P |V
5240MHz
15720 58.51 |[-15.49 74 66.25 | 37.46 | 16.95 | 62.15 | 400 | 351 P |V
15720 47.48 -6.52 54 55.22 | 3746 | 16.95 | 62.15 | 400 | 351 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl4 of C24
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Report No. : FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/IV)
5149.76 66.48 | -7.52 74 56.16 | 31.79 8.63 301 | 358 | 277 | P | H
5150 52.6 -1.4 54 42.27 | 31.79 8.64 301 | 358 | 277 | A | H
802.11n * 5180 112.09 - - 101.73 | 31.81 8.65 301 | 358 | 277 | P | H
HT20 * 5180 104.9 - - 9454 | 31.81 8.65 301 | 358 | 277 | A | H
CH 36 5150 62.19 |-11.81 74 51.86 | 31.79 8.64 301 | 201 | 132 | P | V
5180MHz 5150 47.53 | -6.47 54 37.2 31.79 8.64 301 | 201 | 132 | A | V
* 5180 107.08 - - 96.72 | 31.81 8.65 301 | 201 | 132 | P | V
* 5180 99.9 - - 89.54 | 3181 8.65 301 | 201 | 132 | A | V
5148.2 54.89 |-19.11 74 4457 | 31.79 8.63 301 | 351 | 277 | P | H
5149.5 45.67 | -8.33 54 35.35 | 31.79 8.63 301 | 351 | 277 | A | H
* 5220 113.78 - - 103.36 | 31.83 8.7 30.11 | 351 | 277 | P | H
* 5220 106.6 - - 96.18 | 31.83 8.7 30.11 | 351 | 277 | A | H
802.11n 5353.88 52.63 |-21.37 74 41.83 | 31.91 9.01 | 30.12 | 351 | 277 | P | H
HT20 5350 43.71 |-10.29 54 3292 | 3191 9 30.12 | 351 | 277 | A | H
CH 44 5147.16 52.2 -21.8 74 41.88 | 31.79 8.63 301 [ 191 | 131 | P | V
5220MHz 5148.2 42.84 |-11.16 54 32,52 | 31.79 8.63 301 | 191 | 131 | A | V
* 5220 106.85 - - 96.43 | 31.83 8.7 30.11 | 191 | 131 | P | V
* 5220 99.86 - - 89.44 | 31.83 8.7 30.11 | 191 | 131 | A | V
5361.72 50.88 |-23.12 74 40.06 | 31.92 9.02 | 30.12 | 191 | 131 | P | V
5353.32 42.08 |-11.92 54 31.29 | 31.91 9 30.12 | 191 | 131 | A | V

TEL : 886-3-327-3456 Page Number : C150f C24
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5144.56 54.84 |-19.16 74 4452 | 31.79 8.63 301 | 352 | 276 | P | H

5147.94 44.8 -9.2 54 34.48 | 31.79 8.63 301 | 352 | 276 | A | H

* 5240 113.65 - - 103.17 | 31.84 8.75 | 30.11 | 352 | 276 | P | H

* 5240 106.39 - - 9591 | 31.84 875 | 3011 | 352 | 276 | A | H

802.11n 5352.76 52.41 |-21.59 74 4162 | 31.91 9 30.12 | 352 | 276 | P | H
HT20 5351.36 4419 | -9.81 54 33.4 31.91 9 30.12 | 352 | 276 | A | H
CH 48 5111.28 52.32 |-21.68 74 42.02 | 31.77 8.62 | 30.09 | 205 | 133 | P | V
5240MHz 5147.16 4255 |-11.45 54 32.23 | 31.79 8.63 301 | 205 | 133 | A | V
* 5240 107.5 - - 97.02 | 31.84 875 | 3011 | 205 | 133 | P | V

* 5240 100.39 - - 89.91 | 31.84 875 | 3011 | 205 | 133 | A | V

5384.12 50.48 |[-23.52 74 39.61 | 31.93 9.07 | 3013 | 205 | 133 | P | V

5359.2 4185 |-12.15 54 31.04 | 3191 9.02 | 30.12 | 205 | 133 | A | V

1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.

TEL : 886-3-327-3456 Page Number : Cl6 of C24
FAX : 886-3-328-4978



SPORTON LAB.
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A) (HIV)
10360 48.4 -19.8 68.2 56.79 | 39.63 | 13.33 | 61.35 | 100 0 P | H
80241n 15540 48.56 |-25.44 74 56.41 | 37.92 | 16.67 | 62.44 | 100 0 P | H
o 10360 46.98 |-21.22| 68.2 55.37 | 39.63 | 13.33 | 61.35 | 100 0 P |V
51C8H0|:|6Hz 15540 54,95 |-19.05 74 62.8 37.92 | 16.67 | 62.44 | 400 | 355 | P | V
15540 42.38 |-11.62 54 50.23 | 37.92 | 16.67 | 62.44 | 400 | 355 | A | V
10440 47.09 |-21.11| 68.2 55.43 | 39.77 | 13.38 | 61.49 | 100 0 P | H
802.11n 15660 56.13 |-17.87 74 63.87 | 37.63 | 16.87 | 62.24 | 400 | 332 | P | H
HT20 15660 43.59 |-10.41 54 51.33 | 37.63 | 16.87 | 62.24 | 400 | 332 | A | H
CH 44 10440 46.13 |-22.07| 68.2 5447 | 39.77 | 13.38 | 61.49 | 100 0 P |V
5220MHz 15660 56.24 |-17.76 74 63.98 | 37.63 | 16.87 | 62.24 | 400 | 347 | P | V
15660 43.88 |-10.12 54 51.62 | 37.63 | 16.87 | 62.24 | 400 | 347 | A | V
10480 47.23 |-20.97| 68.2 55.52 | 39.87 134 | 61.56 | 100 0 P | H
802.11n 15720 54,72 |-19.28 74 62.46 | 37.46 | 1695 | 62.15 | 399 | 331 | P | H
HT20 15720 44.44 | -9.56 54 52.18 | 37.46 | 16.95 | 62.15 | 399 | 331 | A | H
CH 48 10480 46.51 |-21.69| 68.2 54.84 | 39.83 13.4 | 61.56 | 100 0 PV
5240MHz 15720 57.36 |-16.64 74 65.1 3746 | 16.95 | 62.15 | 367 | 350 | P | V
15720 45.62 | -8.38 54 53.36 | 37.46 | 16.95 | 62.15 | 367 | 350 | A | V
Remark 1. No other spurious found.- o
2. All results are PASS against Peak and Average limit line.
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Report No. : FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuVv/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm) (deg) |(P/IA) (HV)
5149.76 66.23 | -7.77 74 5591 | 31.79 | 8.63 301 | 356 | 276 | P | H
5149.5 52.1 -1.9 54 41.78 | 31.79 | 8.63 301 | 356 | 276 | A | H
* 5190 104.87 - - 9451 | 31.81 | 8.65 301 | 356 | 276 | P | H
* 5190 97.76 - - 87.4 31.81 | 8.65 301 | 356 | 276 | A | H
802.11n 5358.64 51 -23 74 40.19 | 3191 | 9.02 | 30.12 | 356 | 276 | P | H
HT40 5395.32 42.01 |-11.99 54 311 31.94 9.1 30.13 | 356 | 276 | A | H
CH 38 5149.24 58.28 |-15.72 74 47.96 | 31.79 | 8.63 301 | 224 | 132 | P | V
5190MHz 5149.76 47.45 | -6.55 54 37.13 | 31.79 | 8.63 301 | 224 | 132 | A | V
* 5190 100.28 - - 89.92 | 31.81 | 8.65 301 | 224 | 132 | P | V
* 5190 93.14 - - 82.78 | 31.81 | 8.65 301 | 224 | 132 | A | V
5360.04 50.35 |-23.65 74 3954 | 3191 | 9.02 | 30.12 | 224 | 132 | P | V
5428.08 41.85 |-12.15 54 3091 | 3195 | 9.12 | 3013 | 224 | 132 | A | V
5130.78 56.92 |-17.08 74 46.61 | 31.78 | 8.63 301 | 349 | 277 | P | H
5149.76 48.18 | -5.82 54 37.86 | 31.79 | 8.63 301 | 349 | 277 | A | H
* 5230 110.5 - - 100.04 | 3184 | 873 | 30.11 | 349 | 277 | P | H
* 5230 103.35 - - 92.89 | 31.84 | 873 | 30.11 | 349 | 277 | A | H
802.11n 5352.48 52.5 -215 74 41.71 | 3191 9 3012 | 349 | 277 | P | H
HT40 5363.96 44.47 | -9.53 54 3364 | 3192 | 9.03 | 30.12 | 349 | 277 | A | H
CH 46 5150 54.26 |-19.74 74 4393 | 31.79 | 864 | 30.1 | 207 | 132 | P | V
5230MHz 5149.24 45.06 -8.94 54 34.74 31.79 8.63 30.1 207 | 132 | A | V
* 5230 105.07 - - 9461 | 31.84 | 873 | 30.11 | 207 | 132 | P | V
* 5230 97.96 - - 87.5 3184 | 873 | 30.11 | 207 | 132 | A | V
5391.96 51.02 |-22.98 74 40.13 | 3193 | 9.09 | 30.13 | 207 | 132 | P | V
5360.6 4238 |-11.62 54 3156 | 31.92 | 9.02 | 30.12 | 207 | 132 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A) (HIV)
802.11n 10380 4535 |-22.85| 68.2 53.72 | 39.67 | 13.34 | 61.38 | 100 0 P
HT40 15570 4451 |-29.49 74 52.34 | 37.83 | 16.73 | 62.39 | 100 0 P | H
CH 38 10380 45.14 |-23.06| 68.2 53.51 | 39.67 | 13.34 | 61.38 | 100 0 P |V
5190MHz 15570 45.09 |-28.91 74 52.92 | 37.83 | 16.73 | 62.39 | 100 0 P |V
802.11n 10460 46.02 |-22.18| 68.2 54.36 39.8 13.39 | 61.53 | 100 0 P | H
HT40 15690 46.3 -27.7 74 54.04 | 3754 | 16.92 | 62.2 | 100 0 P | H
CH 46 10460 46.24 |-21.96| 68.2 54.58 39.8 13.39 | 61.53 | 100 0 P |V
5230MHz 15690 48.88 |-25.12 74 56.62 | 37.54 | 16.92 | 62.2 | 100 0 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A) (HV)
5148.2 58.78 |-15.22 74 48.46 | 31.79 | 8.63 301 | 352 | 277 | P | H
5148.46 51.97 | -2.03 54 41.65 | 31.79 | 8.63 301 | 352 | 277 | A | H
* 5210 101.43 - - 91.03 | 3183 | 868 | 30.11 | 352 | 277 | P | H
* 5210 94.21 - - 83.81 | 31.83 | 8.68 | 30.11 | 352 | 277 | A | H
802.11ac 5458.32 50.68 |-23.32 74 39.73 | 3197 | 9.12 | 30.14 | 352 | 277 | P | H
VHTS80 5350 43.95 |-10.05 54 33.16 | 3191 9 30.12 | 352 | 277 | A | H
CH 42 5143 55.51 |-18.49 74 45.19 | 31.79 | 8.63 301 | 195 | 135 | P | V
5210MHz 5146.38 48.7 -5.3 54 38.38 | 31.79 | 8.63 301 | 195 | 135 | A | V
* 5210 96.13 - - 85.73 | 31.83 | 868 | 30.11 | 195 | 135 | P | V
* 5210 88.64 - - 7824 | 3183 | 868 | 30.11 | 195 | 135 | A | V
5402.04 49.74 |-24.26 74 38.82 | 31.94 9.11 | 3013 | 195 | 135 | P | V
5416.04 43 -11 54 32.07 | 31.95 9.11 | 3013 | 195 | 135 | A | V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20 of C24
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) [(cm) | (deg) |(P/A)|(H/V)
802.11ac 10420 4551 |-22.69 68.2 53.88 | 39.73 | 13.36 | 61.46 | 100 0 P
VHT80 15630 46.2 -27.8 74 54 37.67 | 16.82 | 62.29 | 100 0 P | H
CH 42 10420 45.13 |-23.07 68.2 53.5 39.73 | 13.36 | 61.46 | 100 0 P |V
5210MHz 15630 45.74 |-28.26 74 53.54 | 37.67 | 16.82 | 62.29 | 100 0 P |V
1. No other spurious found.
Remark . .
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C21 of C24
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Emission below 1GHz

WIFI 802.11n HT20 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (HIV)
104.79 28.65 |[-14.85| 435 43.42 | 16.48 1.24 | 3257 P | H
170.13 19.17 |-24.33| 435 34.2 15.75 157 | 32.55 P | H
22251 22.37 |-23.63 46 36.4 16.6 1.79 | 32.54 P | H
647.9 28.47 |-17.53 46 31.31 | 26.55 2.98 | 32.53 P | H
787.9 30.52 |-15.48 46 31.21 | 28.09 3.3 32.25 P | H
s02.44n 958.7 33.5 -12.5 46 29.63 | 31.15 | 3.66 31.2 | 100 0 P | H
HLI’EO 30.81 23.56 |-16.44 40 3155 | 2398 | 0.68 | 32.65 P |V
76.71 21.96 |-18.04 40 40.25 | 13.15 1.06 | 32.59 P |V
101.82 27.23 |-16.27| 435 42.26 | 16.23 1.23 | 3257 P |V
719.3 30.06 |-15.94 46 31.66 | 27.57 3.15 | 3244 P |V
874.7 32.55 |-13.45 46 3158 | 29.11 3.48 | 31.83 P |V
934.2 34.16 |-11.84 46 31.19 | 30.55 3.6 31.41 | 100 0 P |V
1. No other spurious found.
Remark S
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number . C22 of C24
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C23 of C24
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/Im)| (dB) [(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 | 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpuV) — 35.86 (dB)

= 55.45 (dBpV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuVv/m) — 74(dBpVv/m)
=-18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix D. Radiated Spurious Emission

Temperature : 22~26°C

Test Engineer : Bill Chang, Kay Hou, Lance Chiang - —
Relative Humidity : |52~58%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D85
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Report No

.. FR842408-01E

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Fundamental

Peak

A (@BuVim) Date: 2018.07.18

00

site
Condition

5030. 5050 5070 5090. 5110. 5130, 5150 5170, 5190, 5210. 5230 52
requency (MHz)
+03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel (@BuVim) Date: 20130718

PEAKUI

A5,

T UL r—u—, A
sodl
e—

SO
Y Em—— s

000 2000, 3000, 4000, 5000. 5000.

Frequency (MiHz)

Site 03CHI5-HY

Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim) Date: 2018.07-18

1300
1200
1109
1000
900
500
709

/

500
400

209
109

Site
Condition

00 5030. 5050 5070, 5090, 5M0. 5130,
Froquency

5150 5170, 5190, 5210 5230, 52
)

+03CHI5-HY

: AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Vertical

Fundamental

A (@Buvim)

Date: 2018-07-18

e aBuvim) Date: 20180718
1300 1300
1200 120
1100 o) 3
1000 1000
204 a0
309 s0q|
709 704 oAk
Y Seee— 50.0| i
w9 - O T e e
209 30
209 200
109 100
0%, 500 5070, 508 B0 510560 170 5100 Ei0. 5230 B o0 7000 006 000 ED £ T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718

1300

1200

1100

1000

900

300

709

o0

509 1

Py )

200

209

109

0. S0 5070, 5080 B0 51050 0 S0 G0 50 %0
Freauency (1)
Avg. ste oscrsy Left blank
Condition  + AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D3 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Horizontal

Fundamental

Avg.

I ] _x
ap |
309
200
100

5030, 5050 5070 5090, 5110, 5130 5150 5170, 5190, 5210 5230 5260

site $03CHIS-HY

Condition

Frequency (MHz)

+ AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

) aBovim) Date:2018.07-18 ol @Bovim) Dates 2018.07-18
1300 1300
1200 120
1100 o) }
1000 1000
: =
309 s0q|
70,0 M Wl‘ﬂ‘mm 7n.nTV_|ﬂ_mJ_’_\_U_’—U—¢ PEAK(UNY
o0 : . o0l =
s peveie P ————e
209 30
209 200
109 100
03 5050 5070, 5%, B0, 510 550, 5170, 50, 570 530 5 300 7005 ED 00 ET o0, 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Dates2018.07-18
1300
1200
1100
1000
m A
300
p
709
o0

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D4 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Horizontal

Fundamental

Peak

1 (@Buvim) Date: 20180718

109

\ a4

y i

180 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410. 5430, 5460
Frequency (MHz)

Site
Condition

)
+03CHI5-HY.

+PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@Buvim)

Date: 2018-07-18

e

]
o \
N

3

AVG_BE 54|
1

50,0
400)
309
200
100
160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5300, 5410. 5430, 5460
Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D5 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Vertical

Fundamental

A (@Buvim)

Date: 2018-07-18

Avg.

79 | 7 \
w09 c
500 T ] / e
g
00
204
100
S 0% B0 S0 G050 S0 G0 50 0 50 560

site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

Frequency (MHz)

e aBuvim) Dates 2018.07-18
1300 1300
1200 120
1100 o)
1000 1000
204 a0
309 ! s0q|
00 \me 7n.nTV_|ﬂ_mJ_’_\_U_’—U—? PEAK(UNY
o0 ' wl o0l s
soofront v 504 A St
o R
109 PrE————
209 30
209 200
109 100
03 5050 5070, 5%, B0, 510,550, 5170, 50, 570 530 5 300 7005 ED 00 ET o0, 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Dates2018.07-18
1300
1200
1100
1000
900
300

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D6 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Vertical Fundamental

Peak

A (@Buvim) Date: 20180718

1000)
900
809 PEAK_BE[74|
700)
9 b

Yo,

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410, 5430, 5460

Site

Frequency (MHz)

+03CHI5-HY L I l b I k
+PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

Avg.

Condition
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20180718
1300)
1200)
1100)

100

-
o
- \

AVG_BE 54|

\

180 5210,

site
Condition

5230, 5250, 5270, 5290, 5310 5330, 530, 5370, 5390, 5410 5430 5460
Frequency (MHz)

Left blank
: AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D7 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Horizontal

Fundamental

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

) aBovim) Date: 20180718 ol @Bovim) Date: 20180718
1300 1300
1200 120
1100 - o)
1000 1000
- J
- W
00 nv/ 7n.nTV_|ﬂ_mJ_’_\_U_’—U—|% \.ﬂw
o fosimrnaintn?” o e =
409 0] gt N
209 30
209 200
109 100
0%, 500 5070, 508 B0 510 50 170 5100 Ei0. 5230 B o0 7000 006 000 ED T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 91200._15_1620 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000
900
300
709
o0
w0 -
D i Rt B S R ———
200
209
109
0. S0 5070, 5080 B0 51050 e S0 G0 50 %0
Freauency (1)
Avg. ste oscrsy Left blank
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D8 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Horizontal

Fundamental

A (@Buvim) Date: 20180718

%00 |

a0 PEAICBEL 78
709

ol ,'M w

sngfe” e

Avg.

1000) r’\\
900)

s00)
700)
600
e

AVG_BE 54|
so0 2

180 5210, 5230 5260. 5270, 5290, 6310, 5330. 5350. 6370, 5390, 5410, 5430,
Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

460

T N
s e
Peak ste o3¢y Left blank
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D9 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - L

) aBovim) Date: 20180718 e sovm) Date: 20180718
1300 1300
1200 120
1100 o)
yr
1000 1000
204 a0
w00 I by w0
00 7n.nTV_|ﬂ_mJ_’_\_U_’—U—|J PEAK(UNY
o e ad — L
500 & % 504 L
O s
104 PYEE————s
209 30
209 200
109 100
0%, 500 5070, 508 B0, 51050 170 5100 Ei0. 5230 B o0 7000 006 000 ED £ T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000
900
300
709
/ \\
o0 %
500 T —
P e e
200
209
109
0. S0 5070, 5080 B0 510 50 0 S0 G0 50 %0
Freauency ()
Avg ste oscrsy Left blank
b Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL
 RBW:1000.000KHz VBW:1.000KH2 SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D10 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180718

i PEAK_BE 74
700)
500)
500 i

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410. 5430, 5480
Frequency (MHz)

Site 2 03CHI5-HY L ft b I k
Peak Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

o ee 54
50.0] /

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 53%0. 5370, 5300, 5410. 5430, 5460
Frequency (MHz)

Left blank
Av g N Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D11 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Horizontal Fundamental

A (@BuVim) Date: 2018.07.18

ol

1000 1000
900 904
500 a0
700 1

‘\M 7o0f—HT—T e n PEAKIUMI
500 600
SO0yl s o, g,

evel (@BuVim) Date: 20180718

s0q] — — o
100 00] st
209 300
200 20
10 10
G0 o3 S, 070 5090, S0, 510,150 5170, 510, 210 %0, 52 o0 7000, D 000 ED w000 700
requency (i Frequency (i)
Peak site £ 03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORTZONTAL Condition : PEAK(UNIT) 3m 9120>_15_1620 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Dates2018.07.18
1300
1200
100
1000
509
309
700 B
a0
50
spgf ==
209
200
100
150 S0 S0 S0 o305

0 5030 5050, 5070. 5090. 5110, 5130, &
Froquency (1Hz)

Avg site o3crs Left blank
. Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456

Page Number : D12 of D85
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Vertical

Fundamental

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

) aBovim) Date: 20180718 ol @Bovim) Date: 20180718
1300 1300
1200 120
1100 ~ o) 1
1000) ™y 1000
204 a0
309 s0q|
00 ‘ 7n.nT|_|ﬂ_mJ_’_\_U_’—U—] w
o0 o0l sl
S0k b 50 R
109 Py E———
209 30
209 200
109 100
0%, 500 5070, 508 B0 510 Fie0 170 500 Ei0. 5230 B o0 7000 006 000 ED £ T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200 |
1100
1000
900
] L
709 ! N
o0
- 1 | .
P S A e S
200
209
109
0. S0 5070, 5080 B0 51050 e S0 G0 50 %0
Freauency (1)
Avg. ste oscrsy Left blank
Condition  + AV6_BE_54 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

Horizontal

Fundamental

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

) aBovim) Date: 20180718 ol @Bovim) Date: 20180718
1300 1300
1200 120
1100 o)
1000 ™ 1000
b /)j K% p
309 ! s0q|
00 VI \‘J‘V 7n.nTV_|ﬂ_mJ_’_\_U_’—U—|./ PEAK(UNY
o . I ﬁnM ™ ol L ———
e e
109 QT —
209 30
209 200
109 100
0%, 500 5070, 508 B0, 51050 170 5100 Ei0. 5230 B o0 7000 006 000 ED £ T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 91200._15_1620 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000 o
900
300
709 |
500 / AN
509 -
agf=—— ——— -
200
209
109
0. S0 5070, 5080 B0 510 50 0 S0 G0 50 20
Freauency (1)
Avg. ste oscrsy Left blank
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D14 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20180718

809 ", PEAK_BE[74|

p

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410. 5430, 5480
Frequency (MHz)

Site 2 03CHI5-HY L ft bI k
Peak D R st sz ert blan

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

w00l |/ ANy e
50,0/ ..

P

00

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5300, 5410. 5430, 5460
Frequency (MHz)

Avg. ste oscrsy Left blank
Condition + AVG_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D15 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

Vertical

Fundamental

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

) aBovim) Date: 20180718 ol @Bovim) Date: 20180718
1300 1300
1200 120
1100 o)
1000 1000
204 a0
309 s0q|
700 '\ 700] PEAK(UNY
o Ml ad -
509 504 e | T
109 Y m————LLL
209 304
209 200
109 100
0%, S0 5070, 508 B0 510 F60. 170 500 Ei0. 530 B o0 7000 006 000 ED £ T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000
900
300
709 \
s N
509 ;
00
200
209
109
0. S0 5070, 5080 B0, 510 5te0. 0 S0 Ean0. 50 520
Freauency (1)
Avg. ste oscrsy Left blank
Condition  + AV6_BE_54 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D16 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180718

4
w Ly

v

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 53%0. 6370. 5300. 5410, 5430, 5480
Frequency (MHz)

Site 2 03CHI5-HY L ft b I k
Peak Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

sy oo 20100718
1209
1200
109
1009
s00
w00
700, \
509 L e a4
509
a0
209
209
109
i S T G S S S S B S S S

requency (MH)

Left blank
Av g N Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D17 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

Horizontal

Fundamental

Peak

A (@Buvim) Date: 20180718

w f}}
300 1 "
y:
w09 ; et

5030. 5050 5070, 5000. 5110, 510, 5150, 5170, 5190. 5210. 5230 52
Frequency (MHz)

Site :03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 2010718

1300
1200)
10.0| 1
1000)
500
500
704

PEAK(UNI)
AV

60|

WWWWWM«MM
—

000 2000. 3000. 4000, 5000, 5000. K
Frequency (MHz)

£ 03CHI5HY

Condition PEAK(UNTI) 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20180718

site

5030, 5050 5070 5090, 5110, 1%

0. 5150, 5170, 5190, 5210 5230 5260
Frequency (MHz)

$03CHIS-HY

Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D18 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - R

1 Horizontal Fundamental

) @Buvim) Date: 2018.07-18
1300
1200
1109 =
1000 v
900
809 PERK_BE[74
00 \‘M
509
froked 1
500
400
300
200
100
T80 5210, 5230, 5250, 5270, 5290 5310, 530, 5950, 6370, 5390, 5410 430 5450

Frequency (MHz)

Site 2 03CHI5-HY L ft bI k
Peak D R st sz ert blan

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

s \\ s 5
500 - 1

100

160 5210, 5230 5260, 5270, 5290, 6310. 5330. 5350, 6370. 5300, 5410. 5430, 5460
Frequency (MHz)

Avg. ste oscrsy Left blank
Condition + AVG_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D19 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2018-07-18

.

P

Site

Condition

5030. 5050 5070 5090. 5110, 510. 5150 5170, 5190. 5210. 5230 52
Frequency (MHz)

:03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2018-07-18

1300
1200

1000
90|
s00)

o

0| 1

PEAK(UNI)

v,

WWMWMW“WM‘W“WMM

L

000 2000. 3000. 4000, 5000.
Frequency (MHz)

£ 03CHI5HY

Condition PEAK(UNTT) 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. K

Avg.

A (@Buvim)

Date: 2018-07-18

site
Condition

5030, 5050 5070 5090, 5110, 5130 5150 5170, 5190, 5210 5230 5260
Frequency (MHz)

$03CHIS-HY
+ AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D20 of D85




somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180718

1300)
1200)
1100)

1000 !

900

i
o
el ” )

”

400
309
209
100

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410, 5430, 5480
Frequency (MHz)

Site 2 03CHI5-HY L ft b I k
Peak Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

s00)
700)
600 AVG_BE | 54|

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370. 5300, 5410. 5430, 5460
Frequency (MHz)

Left blank
Av g N Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D21 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Horizontal Fundamental

A (@BuVim) Date: 2018.07.18

evel (@BuVim)

Date: 20180718

1000 1000
900 904
500 a0
700 700

Avg.

gp i ~r
300
209
109
0 5030 5050, 5070. 5090. 5110, 5130 5150, 5170, 5190 5210 5230, 52
Froquency (1Hz)

Site
Condition

900
500
709
500

500 == N

T e ot PEAK(UN
s00) \"w s
)
500 i 500 Br—
PR oA
100 Y Pm————— s
300 300
200 200
100 109
G0 S0 5050 5070, 5090, S0, 5130, Sis0. 5170, 5190, 6210, 5230 5B 00 7000, o, 000, ED w000, 7000
requency (WHz) Frequency (WH:)
Peak site $03CHIS-HY site 03CHIS-HY
Condition < PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition + PEAK(UNLLT) 3m 9120D_15_1620 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Dates2018.07.18
1300
1200
100
1000

+03CHI5-HY
: AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D22 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horizontal

Fundamental

Peak

A (@Buvim) Date: 20180718

1000

900

809 PEAK_BE[74|
700) VM

“ e

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410, 5430. 5480

Frequency (MHz)

Site :03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@Buvim) Date: 20180718

900)
s00)
700)
600 e

ad -

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 5370, 5390, 5410. 5430, 5460
Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D23 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Vertical

Fundamental

Avg.

900)

s00)

700) +
600) Py

oo I = \%
SRS S
400f=+

309
200
100
5030, 5050 5070 5090, 5110, 5130 5150 5170, 5190, 5210 5230 5260
Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

) aBovim) Date:2018.07-18 ol @Bovim) Dates 2018.07-18
1300 1300
1200 120
1100 o)
1000 - 1000
oy B oy
500 | \W\ w0g
00 N 7n.nT’_|ﬂ_ﬂ_|J_’_\_L|_’—U—) w
o0 s o0l
.owy . G
SO0t et 500 M Vi
109 00 gt
209 304
209 200
109 100
03 5050 5070, B0%. B0, 51050, 5170, 50, 570 530 5 300 7005 ED 00 ET o0, 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Dates2018.07-18

1300

1200

1100

1000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D24 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180718

909

809 PEAK_BE[74|
700)

600) il

A
500 %Jﬂ \ :

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410. 5430, 5480
Frequency (MHz)

Site 2 03CHI5-HY L ft b I k
Peak Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

909
500
700
500 i,

AVG_BE 54|
09 \\ 1

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 53%0. 5370, 5300, 5410. 5430, 5460
Frequency (MHz)

Left blank
Av g N Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D25 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH46 5230MHz - L

1 Horizontal

Fundamental

) @Buvim) Date: 2018.07-18 o aBavim) Dote: 2018.07-18
1300 1300
1200 1200)
1109 1100
1000) /ﬁf\’\\ 1000
900 500
300) 1 500
700) 704 peAKuI)
00 4 600 g3
500) i oo b 50,0/ M e
409 Py ——— e
300 304
200 204
100 100
030, 5050, 5070, 5090, 10 51305150 5170 5190 G210, 5230, 5% 00 7000 5000, 5000 5000 7

Freauency (1)
Peak site £ 03CHIS-HY site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL

 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

4000,
Frequency (MHz)

A (@Buvim) Date: 20180718

600

500 T 1
e e
309

200

100

5030, 5050 5070 5090, 5110, 510 5150 5170, 5190, 5210 5230 5260

Frequency (WH:)
Av g site £03CHIB-HY
b Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

o=
.

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D26 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Horizontal Fundamental

Peak

A (@Buvim) Date: 20180718

S,
" Mt

PEAK_BE[74|

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410, 5430. 5480
Frequency (MHz)
Site :03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (6Buvim) Date: 2018.07-18
1300
1200
10
1000 -
B
900
s k
700
500 \\
G e 54
500 S .
e N N S i
400
300
209
109
T80 5210, 5230 5260, 5270, 5200 6310, 53%0. 530, £370. 5390, 5410 430, 5460
"

requency (MH)

site $03CHIS-HY

Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D27 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2018-07-18

M“/WI
500
PP IO S S IR PO O RO

/W/M\\

5030. 5050 5070 5090. 5110, 5130
Frequency (MHz)
Site :03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

50 5170, 5190, 5210, 5230, 52

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 2010718

1300
1200
o
1000
90
80

7o0| peAKUNY)
600

o W“‘W"’W’M
400

300

200)
100]

000 2000. 3000. 4000, 5000, 5000. K
Frequency (MHz)
Site £ 03CHI5HY
Condition PEAK(UNTT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

Date: 2018-07-18

S5
i~

Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

5030, 5050 5070 5090, 5110, 51305150 5170,

5190, 5210 5230 5260

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D28 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH46 5230MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180718

W, PEAK_BE[74|

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410, 5430, 5480
Frequency (MHz)

Site 2 03CHI5-HY L ft b I k
Peak Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

600) N AVG_BE | 54|

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5300, 5410. 5430, 5460
Frequency (MHz)

Left blank
Av g N Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D29 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

) @Bovim) Date 20180718 o Date: 20180718
1300 1300
1200 1200
00 00
1000 1004
900) fVMWWVﬂ 90|
09 504
700) 1 \ 7o0f—HT—TL A= ot PEAK(UN
s sodl
0 O O O B 2% o 509 m— =
109 PR IR M
209 200
200 20
10 10
G0 o3 S, 070 5090, S0, 510, 5150 5170, 510, 210 %0, 52 o0 7000, D 000 ED w000 700
requency (i roquency ()
Peak site £ 03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORTZONTAL Condition : PEAK(UNIT) 3m 9120>_15_1620 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) vate: 2018.07.18
1300
1200
100
1000
509 S
309 B Ty
109
a0
50 T =
sngfepmmere
209
200
100
o sn S0, S070. S0%0. G0, 510 Gi%n S0 G0, &0 %0 52
Froquency ()
Avg. site o3crs Left blank
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D30 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal

Fundamental

Peak

A (@Buvim) Date: 20180718

S0gf

w N,

809 PEAK_BE[74|
700)

T80 5210, 5230 5260. 5270, 5290. 5310. 5330. 5350. 6370. 5390. 5410 5430,
Frequency (MHz)
Site :03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

450

Left blank

Avg.

A (@Buvim) Date: 20180718

SRS tu

e 1

700)
609 AVG_BE 54|
509 ~t

100

180 5210, 5230 5260. 5270, 5290, 6310, 5330. 53%0. 6370, 5300, 5410, 5430,
Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D31 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

1 Vertical Fundamental

) aBovim) Date:2018.07-18 ol @Bovim) Dates 2018.07-18
1300 1300
1200 120
1100 o)
1000 1000
204 R 900
309 ! | s0q|
700) i J 700 L PEAKN|
o0 L o0l | o
Y R — 504 — —
109 Py Em——"El
209 30
209 200
109 100
03 5050 5070, B0%. B0, 510,550, 5170, 50, 570 5230 5 300 7005 ED 00 ET o0, 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

oy MN]
700) + :
600

I )
500

(B VUL U R e

5030, 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210 5230 5260
Frequency (MHz)

Left blank
Av g . Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e a'n

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D32 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Peak

1 Vertical Fundamental
S ——
\”'"Mm
T e

:03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Frequency (MHz)

Left blank

Avg.

Date: 2018-07-18

AVG_BE 54|

180 5210, 5230 5260, 5210, 5290,
.

+ AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

5310 5330, 5350, 5370, 5300, 5410, 5430, 5460
requency (MH)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D33 of D85



ssamanas. FCC RADIO TEST REPORT

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal Vertical

Peak

Avg.

1 (4BuVim) Date: 2018.07-49 evel (dBuVim) Date: 20180719

1309 1300]
1200 1200)
100 100
1009 1000]
00 904
800 PEAK{UR) 209 - PEAK(U|
ool IR — AR J R i H I oo AR AR L 4 H !
600 AVG 54 600 AVG 54
500 504
400 00
300 300/
200) 200)
100 100

000 4000.6000.8000. 12000, 16000, 20000 24000,  2000. 32000  36000. 40000 000 4000.6000.6000. 12000, 16000 20000 24000, 28000, 32000 36000, 40000

requency (Hz) requency (Miz)

Site +03CHIS-HY Site 03CHI5-HY
Condition + PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D34 of D85

Report No. : FR842408-01E




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

Horizontal

Vertical

Peak

Avg.

A dBuVim) Date: 201807-19
1300
1209
1109
1009
900
200 PEAK(UNI)

RO 1T O e Y Y s o S (NS M

AVG 54

Site
Condi

000 4000.6000.6000. 12000, 16000, 20000 24000 2000, 32000, 36000, 40000
Frequency (MHz)
:03CHIS-HY

tion +PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL

Detector +Peak

el (dBuVim)

Date: 2018-07-19

1300
1200
o
1000
90
80

oo UL L ALAL T F L N S Y

60|

PEAK[UNID|

AVG 54

504
400
304
200
100

T

000 4000.6000.8000. 12000,

Site £ 03CHI5HY
Condition
Defector +Peak

PEAK(UNTT) 3m 9120D_15_1620 VERTICAL

6000 2000024000, 28000
Frequency (Hz)

32000 36000, 4¢

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D35 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

Horizontal

Vertical

Peak

Avg.

A dBuVim) Date: 201807-19
1300
1209
1109
1009
900
200 PEAK(UNI)

RO 1T O e Y Y s o S (NS M

AVG 54

Site
Condi

000 4000.6000.6000. 12000, 16000, 20000 24000 2000, 32000, 36000, 40000
Frequency (MHz)

:03CHIS-HY
tion +PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL

Detector +Peak

el (dBuVim)

Date: 2018-07-19

1300
1200
o
1000
90
80

oo UL L ALAL T F L N S Y

60|

PEAK[UNID|

AVG 54
s00]
400
300
200)
100]
000 4000.6000.8000. 12000 16000, 20000, 24000, 28000 32000, 36000, &
Frequency (Hz)
Site £ 03CHI5HY
Condition PEAK(UNTT) 3m 9120D_15_1620 VERTICAL
Defector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D36 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Horizontal Vertical

) amuvim) Dat: 20180749 ovel anuvm) a0tz .19
1300 1500
1200 1200
o o)
1000 1000
a0 s00
200 PEAK(U) sl . PEAK[ |
700U AL L L S Too UL AL L L ﬂ h
609 654 609 VG 54
s00 s00
o anq
00 500
200 200
100 100
Peak 000 4000,6000.8000. 12006, 16000, 0000, 3Au66. 28000, 32000, 36000, 40000 060 40066000000, 12000, 7600, 70000, 2400n, 76000, 32006, 36060, 40600
requency (MHz) requency (MHz)
Site :03CH15-HY Site. 03CHI5-HY
Condition : PEAK(UNLT) 3m 91200_15_1620 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
Av g Detector +Peak Detector Peak

TEL : 886-3-327-3456 Page Number : D37 of D85
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20180719

PERK[U)

e e

AVG 54

7

Site
Condi

000 4000.6000.6000. 12000, 16000, 20000 24000 2000, 32000, 36000, 40000
Frequency (MHz)

:03CHIS-HY
ition +PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL

Detector +Peak

el (dBuVim)

Date: 2018-07-19

1300
1200
o
1000
90
80

oo UL L ALAL T F L N S Y

60|

PEAK[UNID|

AVG 54

504 .
400
304
200

100]

Site £ 03CHI5HY

Condition PEAK(UNTT) 3m 9120D_15_1620 VERTICAL

Defector +Peak

000 4000.6000.8000. 12000 16000, 20000, 24000, 28000 32000, 36000, &

Frequency (Hz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D38 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH48 5240MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20180719

PERK[U)

e e

AVG 54

Site
Condi

000 4000.6000.6000. 12000, 16000, 20000 24000 2000, 32000, 36000, 40000
Frequency (MHz)

:03CHIS-HY
ition +PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL

Detector +Peak

el (dBuVim)

Date: 2018-07-19

1300
1200
o
1000
90
80

oo UL L ALAL T F L N S Y

60|

PEAK[UNID|

AVG 54

504
400
304
200

100]

Site £ 03CHI5HY

Condition PEAK(UNTT) 3m 9120D_15_1620 VERTICAL

Defector +Peak

000 4000.6000.8000. 12000 16000, 20000, 24000, 28000 32000, 36000, &

Frequency (Hz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D39 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH38 5190MHz

1 Horizontal Vertical

) @Bovim) Date 20180719 eve aBvim) Date: 20180710
1300 1300
1200 1200
00 00
1000 1004
a0 s0q|
09 PEAK{U] w00 - PeAK{ut|
ool IR — AR - — e e oo AR AP ISTE Y o k
L e g )
509 T z s0q T 2
109 404
209 300
200 20
10 10
000 40005000.8000, 12000, 76000, 20000. 74000 75000, 32000, 36000, 40000 000 000.6000.0000. 12000 76000, 2000074000, 20000, 32000 36000, 40000
roquency (i roquency (i)
Peak site £ 03CHIS-HY site 03CHI5-HY
Condition  :PEAK(UNIT) 3m 91200_15_1620 HORTZONTAL Condition : PEAK(UNI) 3m 91200_15_1620 VERTICAL
Detector  :Peak Detector Peak

TEL : 886-3-327-3456 Page Number : D40 of D85
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH46 5230MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20180719

PERK[U)

e e

AVG 54

.

Site
Condi

000 4000.6000.6000. 12000, 16000, 20000 24000 2000, 32000, 36000, 40000
Frequency (MHz)

:03CHIS-HY
ition +PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL

Detector +Peak

el (dBuVim)

Date: 2018-07-19

1300
1200
o
1000
90
80

oo UL L ALAL T F L N S Y

60|

PEAK[UNID|

AVG 54

504 .
400
304
200

100]

Site £ 03CHI5HY

Condition PEAK(UNTT) 3m 9120D_15_1620 VERTICAL

Defector +Peak

000 4000.6000.8000. 12000 16000, 20000, 24000, 28000 32000, 36000, &

Frequency (Hz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D41 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH42 5210MHz

1 Horizontal Vertical

) @Bovim) Date 20180719 eve aBvim) Date: 20180710
1300 1300
1200 1200
00 00
1000 1004
a0 s0q|
09 PEAK{U] w00 - PeAK{ut|
ool IR — AR - — e e oo AR AP ISTE Y o k
L e g )
509 - 2 s0q T 2
109 404
209 300
200 20
10 10
000 40006000.8000, 12000, 76000, 20000, 74000 78006, 32000, 36000, 40000 000 7000.6000.0000. 12000 76000, 2000074000, 20000, 32000 36000, 40000
roquency (i roquency (i)
Peak site £ 03CHIS-HY site 03CHI5-HY
Condition  :PEAK(UNIT) 3m 91200_15_1620 HORTZONTAL Condition : PEAK(UNI) 3m 91200_15_1620 VERTICAL
Detector  :Peak Detector Peak

TEL : 886-3-327-3456 Page Number . D42 of D85
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR842408-01E

Emission below 1GHz

5GHz WIFI 802.11n HT40 (LF)

WIFI

5GHz WIFI

ANT

802.11n HT40 LF

Horizontal

Vertical

QP/
Peak

Date: 2018.07-19

z: \ 2 st i |
,%M,FWM T \

! {

\

RO Ll

0. 400,

50 0. 700 800, %00 1000
Frequency (Hz)

HY
QP 3m BILOG_15_41912 HORTZONTAL

73|
e
629
514
514

2.
29
174
4

45171
aoof—1

o

Site

Detector

a0 so. 600 700. 800,
Frequency (MiHz)

HY
QP 3m BILOG_15_41912 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

s




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR842408-01E

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Fundamental

A (@BuVim)

Date: 2018.07-18

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

o Date: 20180718
1300 1300
1200 1200 ;
100 o)
1000 1004
a0 s0q|
09 504
700 e 7o0f—HT—TL A= ot PEAKIUNI)
s sodl —
P I PR P o s0q] et P R
109 200 hecmdoviones
209 300
200 20
10 10
G0 o3 S, 070 5090, S0, 510, G150 5170, 510, 210 %0, 52 o0 7000, D 000 ED w000 700
Froquency () roquency ()
Peak site £ 03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORTZONTAL Condition PEAK(UNII) 3m 91200_15_1620 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) vate: 2018.07.18
1300
1200
100
1000
509
309
109 /
a0
50 A —r
anop ===
209
200
100
G0 o3 So%. 070 5090, G0, 51010 5170 G0 520 %0, 52
roquency (i
Avg. site o3crs Left blank
Condition +AV6_BE_54 3m 91200_15_1620 HORTZONTAL

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number

: D44 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

2

Vertical

Fundamental

A (@Buvim) Date: 20180718

Avg.

5030, 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210 5230 5260
Frequency (MHz)

$03CHIS-HY

Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

e aBuvim) Dates 2018.07-18
1300 1300
1200 120
1100 o) 4
1000 1000
204 a0
309 s0q|
00 7n.nT’_|ﬂ_|_|—|J_’_\_L|_’—U—J M
:
o0 g
i)
50.0fresrmriine A > W"’nw/w W
T ———
109 E————
209
209
109
03 5050 5070, 5%, B0, 51050, 5170, 50, 520 5230 5 300 7005 ED 00 ET o0, 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY +03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Dates2018.07-18

1300

1200

1100

1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D45 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Horizontal

Fundamental

Peak

A (@Buvim) Date: 20180718

-~

L

N

Site
Condition

5030. 5050 5070 5000. 5110, 510. 5150, 5170, 5190. 5210. 5230 52

Frequency (MHz)
:03CHIS-HY

+PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 2010718

o UL T [———e il PEAK(UNI)
. A

P e s
s

2000. 3000. 4000, 5000, 5000. K
Frequency (MHz)
£ 03CHI5HY
PEAK(UNTI) 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20180718

T

site

Condition

5030, 5050 5070 5090, 5110, 510 5150, 5170, 5190, 5210 5230 5260

Frequency (MHz)
$03CHIS-HY

+ AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D46 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

2 Horizontal Fundamental

A (@Buvim) Date: 20180718

vec g (73
709 W/ﬂ "1%
00l '

R "

500 bttt i e
400)

300

200

100

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 53%0. 6370. 5300. 5410. 5430, 5480
Frequency (MHz)

Site 2 03CHI5-HY L ft bI k
Peak D R st sz ert blan

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

~imE
nd AN
600 X

AVG_BE 54|
500 3

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370. 5300, 5410. 5430, 5460
Frequency (MHz)

Avg. ste oscrsy Left blank
Condition + AVG_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D47 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Vertical

Fundamental

Avg.

FI———
P

) aBovim) Date: 20180718 ol @Bovim) Dates 2018.07-18
1300 1300
1200 1200
1100 0]
1000 1000
b [
300 900
700 704 peakun
500 60
509 I —————
00 200, e
200 204
200 209
100 100
03 050 5070, 5%, B0, 510550, 5170, 50, 570 530 5 300 7005 ED 00 ET o0, 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition  :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@suvimy Dates2018.07-18
1300
1200
1100
1000
900
300
700
500

309
200
100
5030, 5050 5070 5090, 5110, 510 5150, 5170, 5190, 5210 5230 5260
Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D48 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

2 Vertical Fundamental

vy oo 2w 718
w0
w0
o
100.0| =
o W
w00 " semCEElTE
700 Y
P \
500 Wi, . NB
P
00
00
109
TN Y

Frequency (MHz)

Site 2 03CHI5-HY L ft b I k
Peak Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

00— N AVG_BE | 54|
o L

a00) = S S N S
309

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370. 5300, 5410. 5430, 5460
Frequency (MHz)

Left blank
Av g N Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Horizontal

Fundamental

A (@Buvim)

Date: 2018-07-18

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

e aBuvim) Date: 20180718
1300 1300
1200 120 .
1100 o)
1000 1000
" 8
309 s0q|
709 704 oAk
s I o - —; .
504 S
109 Y S ML L
209 30
209 200
109 100
0%, 500 5070, 508 B0 51050 170 5100 Ei0. 5230 B o0 7000 006 000 ED £ T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 91200._15_1620 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000
900
300
709
o0
50 A
spgr——
200
209
109
0. S0 5070, 5080 B0, 510 5te0 0 S0 G0 50 20
Freauency (1)
Avg. ste oscrsy Left blank
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D50 of D85



somoncas. FCC RADIO TEST REPORT Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Horizontal Fundamental

Peak

A (@Buvim) Date: 20180718

%09 !
709
9 WM MNWW e .

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410. 5430, 5480
Frequency (MHz)

site +03CHI5-HY L b I k
B o2 oo 1520 orzzonTAL eft blan

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20180718

P AVG_BE 54|
L B

400) o

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370. 5300, 5410. 5430, 5460
Frequency (MHz)

Left blank
Condition + AVG_BE_54 3m 9120D_15_1620 HORIZONTAL e an

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D51 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Vertical

Fundamental

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

) aBovim) Date: 20180718 ol @Bovim) Date: 20180718
1300 1300
1200 120
1100 o)
1000 ) 1000
204 A/ ’ a0
309 s0q|
709 704 oAk
o0 o0l -
504
109 Py =
209 30
209 200
109 100
0%, 500 5070, 508 B0 510 FR0. 170 5100 Ei0. 5230 B o0 7000 006 000 ED T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000
900 N
300
709 |
o0
509 i —
200
209
109
0. S0 5070, 5080 B0 51050 e S0 G0 50 %0
Freauency (1)
Avg. ste oscrsy Left blank
Condition  + AV6_BE_54 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

2 Vertical Fundamental

A (@Buvim) Date: 20180718

L PEAK_BE| 74
w09
socfeuteid”?

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410. 5430, 5480
Frequency (MHz)

Site 2 03CHI5-HY L ft b I k
Peak Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (6Buvim) Date: 2018.07-18
1300
1200
10
1000
[

900
500
700
600 G e 54
so0 |

(- i
409
300
209
109

T80 5210, 5230 5260, 5270, 5200 310, 53%0. 530, £370. 5390, 5410 430, 5460

"

requency (MH)

Left blank
Av g N Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal

Fundamental

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

1100 10.0| }
700) 7o0f—HT—TL A= ot PEAK(UN
N IR PSS S P B =
o S
400 AH.HWM
o
T I T e
Peak Site :03CH15-HY Site. 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL
RBW003000KH; VBWSS000000KH SWTAUTo ROW1000.000KHz VBWI3000000KH2 SWT:AuTo
wod
>
a0l £
50l — \\“«__‘
e
o
Facni i
Avg. site o3crs Left blank
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D54 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

2

Vertical

Fundamental

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

) aBovim) Date: 20180718 ol @Bovim) Date: 20180718
1300 1300
1200 120
1100 o) +
1000 1000
p” 1
309 ! s0q|
709 704 oAk
. 1 EMT’_‘ﬂ_mJ_’_\_Ll_’—U—‘ ﬁ_l—w’
500 sttt 504 e
109 D T e
209 30
209 200
109 100
0%, 500 5070, 508 B0 510 Fi60 170 5100 Ei0. 530 B o0 7000 006 000 ED £ T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000
900
300
709 |
o0
%00 i 1 L
0 e e
200
209
109
0. S0 5070, 5080 B0 51050 e S0 G0 50 %0
Freauency (1)
Avg. ste oscrsy Left blank
Condition  + AV6_BE_54 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D55 of D85




somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - L

2 Horizontal Fundamental

A (@Buvim) Date: 20180718

el (dBuVim) Date: 2010718

1300
1200

: .
m | /
700 M"/ \‘\ﬂ m.nTV_!ﬂ_ITIJ_I_\_LI_I—U—‘JM
==

504 s
—

109 PPy E——

209 304

209 200

109 100

03 5050 5070, 5%, B0, 510,550, 5170, 50, 570 5230 5 300 7005 ED 00 ET o0, 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

-
1000) ™

700) + 4
600

500 T 1

LY e

309

200

100

5030, 5050 5070 5090, 5110, 5130 5150 5170, 5190, 5210 5230 5260
Frequency (MHz)

Avg. ste oscrsy Left blank
Condition + AVG_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D56 of D85



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Horizontal Fundamental

Peak

A (@Buvim)

Date: 2018-07-18

= 1
200 r \

PEAK_BE[74|

b
WM‘«JWNVWV

T80 5210, 5230 5250, 5210, 5290. 5310. 5330, 535

5370, 5390, 5410, 5430, 5460
Frequency (MHz)

Avg.

Left blank
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

g / AN
N\

600 N G e 54
oy .
40.0| i E—
wd
2
oy

o T T T TG T S ST T He Ba S0 o

e e

sie xSy Left blank
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

Vertical

Fundamental

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

) aBovim) Date: 20180718 ol @Bovim) Date: 20180718
1300 1300
1200 120
1100 o)
1000 1000
204 a0
309 s0q|
700) 700 l_l‘l&
o0 T w o0l s
504 e ———
B P —
109 P
209 30
209 200
109 100
0%, 500 5070, 508 B0 510560, 170 5100 Ei0. 5230 B o0 7000 006 000 ED £ T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000
900
300
709
o0 \.
509 7
200
209
109
0. S0 5070, 5080 B0, 510 5te0. 0 S0 Ean0. 50 520
Freauency (1)
Avg ste oscrsy Left blank
b Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D58 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Vertical

Fundamental

Peak

A (@Buvim) Date: 20180718

100.0| E

o

200 PEAK_BE 74
g ‘ﬁw

n 1

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410. 5430, 5480

Frequency (MHz)

Avg.

site +03CHI5HY Le I l b I an k
Condition + PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2018.07-18

1300
1200
1100
1000

900

500

700 L

o \ G e 54
500

- 1

400)

309

200

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5300, 5410. 5430, 5460
Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D59 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 20180718

el (dBuVim)

Date: 2018-07-18

1300
1200
o
1000

90

s00)
700]
60|

=l PEAK(UNI)

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

e O U L Ui s o e —
109 e s
209 304
209 200
109 100
0%, 500 5070, 508, B0 510660 170 5100 Ei0. 5230 B o0 7000 006 000 ED £ T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 91200._15_1620 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000
900
300
709 |
o0
509 ]
D e B A g e e
200
209
109
0. S0 5070, 5080 B0, 51050 0 50 G0 50 520
Freauency (1)
Avg. ste oscrsy Left blank
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D60 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - R

2 Horizontal Fundamental

o
N
s
o P

i \‘L PERK_BE[74
700)
509 2
mnM A

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410, 5430. 5480
Frequency (MHz)

Site 2 03CHI5-HY L ft bI k
Peak D R st sz ert blan

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

600 L e
509 e

U S
400)

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370. 5300, 5410. 5430, 5460
Frequency (MHz)

Avg. ste oscrsy Left blank
Condition + AVG_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D61 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

Vertical

Fundamental

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

) aBovim) Date: 20180718 ol @Bovim) Date: 20180718
1300 1300
1200 120
1100 o)
1000 _— 1004
204 a0
309 s0q|
709 704 oAk
o0 " ww" o0l sl
s B
109 PP VIO S st i
209 30
209 200
109 100
0%, 500 5070, 508 B0, 51050 170 510 Ei0. 5230 B o0 7000 006 000 ED T
Freauency (aHz) Frequency (uh)
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20180718
1300
1200
1100
1000
900
300
709 |
P /
509 T
109
200
209
109
0. S0 5070, 5080 B0, 1050 0 S0 G0 50 20
Freauency (1)
Avg. ste oscrsy Left blank
Condition  + AV6_BE_54 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D62 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

Vertical

Fundamental

Peak

A (@Buvim) Date: 20180718

PEAK_BE[74|
700)
600)
50,01

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410. 5430, 5480

Frequency (MHz)
Site :03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A 9BuVim) Date: 2018-07-18
1300
1209
1109
1009 =N
904
300
709
09 VG B[54
509
400
300
200
109
T80 e, s S, S0 s S0 S TR Gvo S s s sk

requency (MH)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D63 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 2018.07.18

Avg.

500 .

a0

700

a0l . -

-

500 \\
A S IS S

400

300

209

109
0 5030 5050, 5070. 5090. 5110, 5130 5150, 5170, 5190 5210 5230, 52

Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

o Date: 20180718
1300 1300
1200 1200
00 00 X
1000 =~ 1004
a0 s0q|
700 e - 7o0f—HT—TL A= ot PEAK(UN
- . -
o N U R O 0 o] e
109 00 st
209 200
200 20
10 10
G0 o3 S, 070 5090, S0, 510,150 5170, 510, 210 %0, 52 o0 7000, D 000 ED w000 700
requency (i roquency (i)
Peak site £ 03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORTZONTAL Condition : PEAK(UNIT) 3m 9120>_15_1620 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Dates2018.07.18
1300
1200
100
1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D64 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horizontal

Fundamental

Peak

T

m Date: 20180718

1000
900
809 . PEAK_BE[74|
700)

e ‘

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 53%0. 6370. 5300. 5410, 5430. 5480

Frequency (MHz)

Avg.

site +03CHI5HY Le I l b I an k
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
) @B Date: 2018.07-18

1300
1200
1100
1000

900
500
700
500

M\\§ AVG_BE | 54|

500

400)

309

200

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370. 5300, 5410. 5430, 5460
Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D65 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

2 Vertical Fundamental

) aBovim) Date:2018.07-18 ol @Bovim) Dates 2018.07-18
1300 1300
1200 120
1100 o)
1000 1000
s0d S %00
309 ! s0q|
00 7n.nT’_|ﬂ_ﬂ_|J_’_\_L|_’—U—F PEAK(UNY
; i
m | :
500 509 Pre——
104 PPy
209 30
209 200
109 100
03 5050 5070, 5%, B0, 510580, 5170, 50, 570 5230 5 300 7005 ED 00 ET o0, 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY site +03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

400l U IS NUUU RPN A \w

5030, 5050 5070 5090, 5110, 5130 5150 5170, 5190, 5210 5230 5260
Frequency (MHz)

Left blank
Av g N Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D66 of D85



somoncas. FCC RADIO TEST REPORT Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Vertical Fundamental

Peak

A (@Buvim) Date: 20180718

[

s00)

809 PEAK BE| 74
700

500

50.0 ‘L

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410. 5430, 5480

Site
Condition

Frequency (MHz)

+03CHI5-HY L I l b I k
+PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

Date: 2018-07-18

%00
500
700
500

100

AVG_BE 54|

1

180 5210,

site
Condition

5230, 5250, 5270, 5290, 5310 5330 530, 5370, 5390 5410 5430 5460
Frequency (MHz)

Left blank
: AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D67 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH46 5230MHz - L

2 Horizontal Fundamental

A (@Buvim) Date: 20180718 el (dBuVim)

Date: 2018-07-18

1300
1200
0|

1o . B
o
ws | o

00 7n.nTV_|ﬂ_mJ_’_\_U_’—U—|J \.ﬂw
a0l 3 WW 0ol
»

oY EOV VPR S P B 504 e
R
109 Y "
209 30
209 200
109 100
03 5050 5070, 5%, B0, 510550, 5170, 50, 570 5230 5 300 7005 ED 00 ET o0, 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY site £ 03CHI5-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

5030, 5050 5070 5090, 5110, 5130 5150 5170, 5190, 5210 5230 5260
Frequency (MHz)

Avg. ste oscrsy Left blank
Condition + AVG_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D68 of D85



ssamanas. FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Horizontal

Fundamental

A (@Buvim) Date: 20180718

1000) bl
%00
209 DEAK_BE[ 74
709
o0
Moo

R

Avg.

180 5210, 5230 5260. 5270, 5290, 6310, 5330. 53%0. 6370, 5390, 5410, 5430,
Frequency (MHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

N N
s e
Peak ste o3¢y Left blank
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
1wod o
o [
-
i N
500) “\\% 1
40.0| S
o
e

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D69 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Vertical

Fundamental

Peak

Date: 2018-07-18

S
L

oA A

e

5030. 5050 5070, 5000, 5110. 510, 5150 5170, 5190. 5210. 5230 52

Frequency (MHz)

+PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 2010718

1300

1200

0| 1

1000
90|

s00)

m.nTV_!ﬂ_ITU_I_\_LI_I—U—)/ w

G

60|

oY, m—ll
209
209
100
00 7000 5000, 000 5000 o0, 7
Frequency (WH)
Site 2 03CHI5-HY
Condition PEAK(UNII) 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 2018-07-18
T
5030, 5050 5070 5090, 5110, 5130 5150 5170, 5190, 5210 5230 5260

Frequency (MHz)

+ AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D70 of D85




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Vertical Fundamental

Peak

A (dBuVim) Date: 201807-18
1300

1209

1109

1009 ey

900

200 PEAK BE| 74
00— gt

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 5370 53

Site :03CHIS-HY
Condition

+PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

0. 5430, 5460
Frequency (MHz)

Left blank

Avg.

A (@Buvim)

Date: 2018-07-18

900 ™
a0

iy

wu/

500

AVG_BE 54|

o

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 53%0. 5370, 5390, 5410. 5430, 5460
.

site $03CHIS-HY
Condition

+ AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

requency (MH)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D71 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

2 Horizontal Fundamental
1000) e 1000 "
60.0| 1 60.0f
500 MWMWMMWWM‘WW 50| MWWMWWW VoA 2
40.0| 400 -MW
oy

oyt ety o

Pe ak site $03CHI5-HY site 03CHI5-HY

Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition : PEAK_74 3m 9120D_15_1620 HORIZONTAL

RBW-I000.000KH2 VBWE3000.000KHz SWTAuto REW-I000.000KH2 VBV 3000000k 2 SWT-Auto

o

90.0| S

i

00

g T

oy

Eecuersy

Avg. site o3crs Left blank

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

: RBW:1000.000KHz VBW:10.000KHz SWT:Auto

TEL : 886-3-327-3456

Page Number : D72 of D85
FAX : 886-3-328-4978



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

2 Horizontal Fundamental

) (@Buvimy Date: 2018.07-18
1300
1200
1100
1000
e
s00) 1
00 PEAK_BE 74

oy KA

T80 5210, 5230 5260, 5270, 5290. 5310, 5330. 5350. 6370. 5300. 5410, 5430. 5460
Frequency (MHz)

Site 2 03CHI5-HY L ft bI k
Peak D R st sz ert blan

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

s00)
700)
609 - AVG_BE 54|

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370, 5300, 5410. 5430, 5460
Frequency (MHz)

Avg. ste oscrsy Left blank
Condition + AVG_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D73 of D85



ssamanas. FCC RADIO TEST REPORT

Report No. : FR842408-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

A (@Buvim) Date: 20180718

by I

700
600) 1
500

Tt A eI

el (dBuVim)

Date: 2018-07-18

1300
1200
o
1000
90
80
704
60

PERK 74

L)

E— Wwwwmwmww

Avg.

e

———
{ESSEEEE!

5030, 5050 5070 5090, 5110, 510 5150, 5170, 5190, 5210 5230 5260
Frequency (MHz)

$03CHIS-HY

Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

209
209
109
03 5050 5070, 5%, B0, 510550, 5170, 50, 570 5230 5 300 7005 ED 00 ET 7
Freauency (1) Frequency ()
Peak site £ 03CHIS-HY +03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_15_1620 VERTICAL Condition PEAK_74 3m 91200_15_1620 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Dates2018.07-18
1300
1200
1100
1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D74 of D85



somoncas. FCC RADIO TEST REPORT Report No. : FR842408-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

2 Vertical Fundamental

A 6Buvim) Date: 2016.07-18
1300
1200
110
1000
90,0tk
700
by Mw»mwwm«
500 T
400
309
209
100
T80 5210, 5230 5260, 5270, 5290 6310 5330, 5360, 5370, 5390, 5410 430 5460

Frequency (MHz)

Site 2 03CHI5-HY L ft b I k
Peak Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim) Date: 20180718

Y, — T

700)
600 AVG_BE | 54|
500 =

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330. 5350, 6370. 5300, 5410. 5430, 5460
Frequency (MHz)

Left blank
Av g N Condition : AVG_BE_54 3m 9120D_15_1620 VERTICAL e an

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . D75 of D85



ssamanas. FCC RADIO TEST REPORT

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal Vertical

Peak

Avg.

1 (4BuVim) Date: 2018.07-49 evel (dBuVim) Date: 20180719

1309 1300]
1200 1200)
100 100
1009 1000]
00 904
800 PEAK{UR) 209 - PEAK(U|
ool IR — AR J R i H I oo AR AR L 4 H !
600 AVG 54 600 AVG 54
500 504
400 00
300 300/
200) 200)
100 100

000 4000.6000.8000. 12000, 16000, 20000 24000,  2000. 32000  36000. 40000 000 4000.6000.6000. 12000, 16000 20000 24000, 28000, 32000 36000, 40000

requency (Hz) requency (Miz)

Site +03CHIS-HY Site 03CHI5-HY
Condition + PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 VERTICAL
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Appendix E. Duty Cycle Plots

Antenna Band Cyl:():lljg% ) T(us) | 1/T(kHz) S\éﬁ?/r\{g Fac[:g:{ dB)
1 802.11a 93.57 |1392.75| 0.72 1kHz 0.29
2 802.11a 93.20 1391.30 0.72 1kHz 0.31
1 5GHz 802.11n HT20 93.17 1305.80 0.77 1kHz 0.31
2 5GHz 802.11n HT20 93.26 1304.35 0.77 1kHz 0.30
1 5GHz 802.11n HT40 86.80 647.83 1.54 3kHz 0.61
2 5GHz 802.11n HT40 86.82 649.28 1.54 3kHz 0.61
1 5GHz 802.11ac VHT20 93.02 |1313.04| 0.76 1kHz 0.31
2 5GHz 802.11ac VHT20 92.82 |1311.59| 0.76 1kHz 0.32
1 5GHz 802.11ac VHT40 86.90 653.62 1.53 3kHz 0.61
2 5GHz 802.11ac VHT40 86.87 652.17 1.53 3kHz 0.61
1 5GHz 802.11ac VHT80 76.71 324.64 3.08 10kHz 1.15
2 5GHz 802.11ac VHT80 76.63 323.19 3.09 10kHz 1.16
TEL : 886-3-327-3456 Page Number :E-1of7
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